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Laboratory Introduction

SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and Asia, is one of the
leading independent testing and certification facilities providing customers with one-stop shop services for
Compliance Testing and Global Certifications.

In addition to testing and certification, SIEMIC provides initial design reviews and compliance

management through out a project. Our extensive experience with China, Asia Pacific, North America,
European, and international compliance requirements, assures the fastest, most cost effective way to attain
regulatory compliance for the global markets.

Accreditations for Conformity Assessment

Country/Region Accreditation Body Scope
USA FCC, A2LA EMC , RF/Wireless , Telecom
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom
Taiwan BSMI, NCC, NIST EMC, RF, Telecom , Safety
Hong Kong OFTA, NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCC/RRA, NIST EMI, EMS, RF , Telecom, Safety
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety

Accreditations for Product Certifications

Country Accreditation Body Scope
USA FCC TCB, NIST EMC , RF, Telecom
Canada IC FCB, NIST EMC , RF, Telecom
Singapore iDA, NIST EMC , RF, Telecom
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The purpose of this test programme was to demonstrate compliance of the Exalt Communications, Inc., 5 GHz
Radio Module, and Model: EX-5i against the current Stipulated Standards. The 5 GHz Radio Module have
demonstrated compliance with the FCC 15.247 2009.

| EUT Information

EUT

. The unlicensed products are fixed point-to-point radio operating in the 5725-5850 MHz
Description

bands. Two units, combined with external antennas and transmission lines, make up a
complete pointto-point link. Users connect Ethernet and/or time division multiplexed
(TDM) signals (T1, E1 or DS3) to carry bi-directional traffic across the link in place of
traditional copper wires or fiber. The system utilizes time division duplex (TDD) radio
transmission, and provides the administrator selection between one of three modulation
modes, and one of four occupied bandwidths. The administrator may also select the
specific operating center frequency across a frequency range that is defined by the limits
of the selected occupied bandwidth. The output power may be adjusted by the installer
in accordance to the connected transmission system and the specific regulations or link
design. The radio is connected to a flat panel or parabolic dish antenna with coaxial
transmission line, or in some cases, elliptical waveguide. The transmission system is
grounded, along with any lightning arrestors that may be placed at any cable egress
points. The radio is typically mounted in a grounded equipment rack, or on a table top or
wall-mounted, and is connected to DC power, via either direct DC source or AC/DC
converter, with power grounding, as required. The user’s services (T1, E1, DS3,
Ethernet) are directly connected, along with any diagnostic equipment. The radio
chassis has a separate grounding connector, if required for separate chassis grounding.

ModeINo - EX-5i
Input Power  * 120 Vac

Classification Spread Spectrum System / Device
Per Stipulated :
Test Standard
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Purpose

Compliance testing of 5 GHz Radio Module with stipulated standard

Applicant / Client

Exalt Communications, Inc.

Manufacturer

Exalt Communications, Inc.
580 Division Street
Campbell, California 95008 USA

Laboratory performing the tests

SIEMIC Laboratories

Test report reference number

SL09061401-EXT-004

Date EUT received

09 July 2009

Standard applied

47 CFR §15.247 (2009)

Dates of test (from - to)

July 10-21 2009

No of Units: 1
Equipment Category: DTS
Trade Name: Exalt Communications, Inc.
Model : EX-5i
RF Operating Frequency (ies) 5745 to 5825 MHz
Channel Bandwidth: 8MHz Channel Bandwidth, 16MHz Channel Bandwidth, SZMHéa(?]Z?\RQtT]I

Modulation :

Mode 1:QPSK, Mode 2:16QAM, Mode 3:64QAM

FCCID:

TTM-105P25N

ICID:

6254A-105P25N
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The product was tested in accordance with the following specifications. All Testing has been performed according to below
product classification:

Spread Spectrum System / Device

Test Results Summary

Test Standard Description Pass / Fail

CFR 47 Part 15.247: 2009 RSS 210 Issue 7: 2007
15.203 Antenna Requirement Pass
15.205 RSS210(A8.5) Restricted Band of Operation Pass
15.207(a) RSSGen(7.2.2) Conducted Emissions Voltage Pass
15.247(a)(1) RSS210(A8.1) Channel Separation N/A
15.247(a)(1) RSS210(A8.1) Occupied Bandwidth Pass
15.247(a)(2) RSS210 (A8.2) Bandwidth Pass
15.247(a)(1) RSS210(A8.1) Number of Hopping Channels N/A
15.247(a)(1) RSS210(A8.1) Time of Occupancy N/A
15.247(b) RSS210(A8.4) Output Power Pass
15.247(c) RSS210(A8.4) Antenna Gain > 6 dBi Pass
15.247(d) RSS210(A8.5) Conducted Spurious Emissions Pass
15.209; 15.247(d) RSS210(A8.5) Radiated Spurious Emissions Pass
15.247(e) RSS210(A8.3) Power Spectral Density Pass
15.247(f) RSS210(A8.3) Hybrid System Requirement N/A
15.247(g) RSS210(A8.1) Hopping Capability N/A
15.247(h) RSS210(A8.1) Hopping Coordination Requirement N/A
15.247(i) RSSGen(5.5) RF Exposure requirement Pass

RSSGen(4.8) Receiver Spurious Emissions Pass

ANSI C63.4: 2003/ RSS-Gen Issue 2: 2007

PS: All measurement uncertainties are not taken into consideration for all presented test result.
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5.1 Antenna Requirement

Requirement(s): 47 CFR §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

Antenna requirement must meet at least one of the following:
a) Antenna must be permanently attached to the device.
b) Antenna must use a unique type of connector to attach to the device.

Device must be professionally installed. Installer shall be responsible for ensuring that the correct antenna

c)
is employed with the device.

The device must be professionally installed. Installer shall be responsible for ensuring that the correct antenna is employed with the
device.

Antenna Model: SP6-5GHz
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5.2 Conducted Emissions Voltage

Requirement ;

Conducted limit (dBuV)
Frequency of emission (MHz) Quasi-peak Average
0.15-0.5 66 to 56 56 t0 46
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

Procedures:

no

Results:

All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct CISPR
and Average detectors, are reported. All other emissions were relatively insignificant.

A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.
Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 9kHz — 30MHz (Average & Quasi-peak) is +3.5dB.

Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : July 10-21 2009
Tested By :Choon Sian Ooi
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Results:

Note: 2

Quasi-Peak Limit

80.0-

f.0-

60.0-

Amplitude({ dBuV)
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0.15 1.00 10,00 30.00
Freguency {MHz)

Phase Line Plot at 120Vac, 60Hz

Corrected Limit Margin Corrected Limit Margin
Line Under | Frequency | Amplitude (dBuV) (dB) Amplitude (dBuV) (dB)
Test (MHz) (dBuV) QP QP (dBuV) AVG AVG
QP AVG
Phase 3.09 50.80 56.00 -5.20 45.88 46.00 -0.12
Phase 3.37 47.03 56.00 -8.97 43.09 46.00 -2.91
Phase 2.80 42.09 56.00 -13.91 36.44 46.00 -9.56
Phase 0.16 42.22 65.54 -23.32 27.83 55.54 -27.71
Phase 4.89 23.89 56.00 -32.11 19.58 46.00 -26.42
Phase 4.81 24.96 56.00 -31.04 20.18 46.00 -25.82
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Neutral Line Plot at 120Vac, 60Hz

Line Und F Korrf_;:tzd Limit Margin Korrf_:tzd Limit Margin
Mo | P | Ampe | | @ | M| |

QP QP QP AVG AVG AVG
Neutral 3.09 50.74 56.00 -5.26 45.88 46.00 -0.12
Neutral 3.37 47.39 56.00 -8.61 42.70 46.00 -3.30
Neutral 2.81 43.19 56.00 -12.81 39.99 46.00 -6.01
Neutral 4.86 24.26 56.00 -31.74 19.58 46.00 -26.42
Neutral 0.22 4425 62.87 -18.62 35.22 52.87 -17.65
Neutral 4.79 23.10 56.00 -32.90 18.94 46.00 -27.06




SIEM!C INC.

tal marteds
. Serial# SL09061401-EXT-004
""Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009

To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 14 of 140
www.siemic.com

5.3 6dB & 99% Occupied Bandwidth

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
3 Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

4 Test Date : July 10-21 2009
Tested By :Choon Sian Ooi

Requirement(s): 47 CFR §15.247(a)(1) ; RSS210(A8.1)

Procedures: The 6dB bandwidths were measured conducted using a spectrum analyzer at low, mid, and hi channels. 6 dB
Bandwidth Limit: > 500 kHz.

Mode: 1 = QPSK Mode: 2 =16QAM Mode: 3 = 64QAM
. .
Channel Channel Bandwidth Chain Be?n?i?vigrha?mz) o ?I\r/]Iele) Bangvesjtﬁm?ﬁﬂm)
8MHz 1 7.25 7.833 500
Low Channel 8MHz 2 7.33 8.00 500
8MHz 3 7.29 7.92 500
8MHz 1 7.13 7.75 500
Mid Channel 8MHz 2 7.38 8.00 500
8MHz 3 7.33 8.00 500
8MHz 1 713 7.79 500
High Channel 8MHz 2 7.29 7.92 500
8MHz 3 7.25 7.96 500
. .
Channel Channe| Bandwidth Mode Baﬁnﬂfvﬁrha?&ﬁz) B:r?dé)vg?l? ?I\r)lle-:z) Bangv(\j/%tgﬁ;?tle(ﬂHz)
16MHz 1 14.08 15.58 500
Low Channel 16MHz 2 14.58 14.58 500
16MHz 3 14.50 15.83 500
16MHz 1 14.08 15.58 500
Mid Channel 16MHz 2 14.58 16.00 500
16MHz 3 14.58 16.00 500
16MHz 1 14.17 15.58 500
High Channel 16MHz 2 14.50 15.42 500
16MHz 3 14.67 15.58 500
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. :
Channel Channel Bandwidth Mode BfniiﬁPha?ﬁﬂz) B:r?d/\:)vgrl? ?I\?Iﬁz) Bangv(\jlsjtgﬁ;?ﬁﬂHz)
32MHz 1 29.5 31.5 500
Low Channel 32MHz 2 29.5 31.3 500
32MHz 3 29.2 31.7 500
32MHz 1 29.5 31.3 500
Mid Channel 32MHz 2 29.2 315 500
32MHz 3 29.8 31.5 500
32MHz 1 28.7 31.2 500
High Channel 32MHz 2 29.5 31.2 500
32MHz 3 29.2 31.2 500

Refer to the attached plots.
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*ATTEN 48dB vAYG 53 ZHKR -1.58dB
RL 368.8dBr 18dB~ —-7.25MHz
?;._mﬂxﬁ 4J I\'L,EL

CENTER 3.73188GH=z SPAN 25.88MH=
=*RBH 1@8kHz =UBH F@BkHz SuP 58.8ns

6 dB Bandwidth - Low Channel (8MHz Mode 1)

=*ATTEN 48dB UAUG 53 ZHMKR —.34dB
RL 38.8dBn 1adB.” —7.33MH=
e WM

! A

CENTER 53.73898GH= SPaN 23.808MHz
=*RBHW 18@kH=z =*UBH F@@kHz SHP o8.8rs

6 dB Bandwidth — Low Channel (8MHz Mode 2)
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=*ATTEN 4ade VAVG 53 =MKR S8de
RL 38.8dBr 18dB.” —7.28MHz

;WMW%

CENTER 3.73188GH=z SPAN 25.88MH=
=*RBH 1@8kHz =UBH F@BkHz SuP 58.8ns

6 dB Bandwidth — Low Channel (8MHz Mode 3)

=*ATTEN 48de UalG 53 ZMKR Sede
RL 38.8dEn 1adB.” —7.13MH=
el p Sl e S

CENTER 53.78708GH= SPaN 23.808MHz
=*RBHW 18@kH=z =*UBH F@@kHz SHP o8.8rs

6 dB Bandwidth — Mid Channel (8MHz Mode 1)
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=*ATTEN 48de UalG 53 ZMKR —-.17dB
RL 38.8dEn 1adB.” —7.38MH=
¥ wwwwm\ﬁ
| / \
. ﬂ-wm M N
,\,«-"'“( Vnm‘\“m
,f"v"J ¥ W\v\m
CEMTER 5.78788GH= SPAN 253.88MH=
=*RBH 1@8kHz =UBH F@BkHz SuP 58.8ns
6 dB Bandwidth — Mid Channel (8MHz Mode 2)
=*ATTEN 48de UalG 53 ZMKR ade

RL 38.8dBr 1adB” —=7.33MH=z

?'WMMWJW £

CENTER 53.78708GH= SPaN 23.808MHz
=*RBHW 18@kH=z =*UBH F@@kHz SHP o8.8rs

6 dB Bandwidth — Mid Channel (8MHz Mode 3)
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=*ATTEN 4ade VAVG 53 =MKR —-l.eade
RL 38.8dBr 18dB.” —713MHz

e g Al

i)

e v
CENTER 5.84488GHz SPAN 25.88MHz
=*=RBH 188kH=z =UBH Fa8kHz SHP 58.8m=s

6 dB Bandwidth - High Channel (8MHz Mode 1)

=*ATTEN 4ade VAVG 53 =MKR L.16dB
RL 38.8dBr 18dB.” —7.28MHz

CENTER 5.84488GH=z SPaN 23.808MHz
=*RBHW 18@kH=z =*UBH F@@kHz SHP o8.8rs

6 dB Bandwidth — High Channel (8MHz Mode 2)
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=*ATTEN 4ade VAVG 53 =MKR 1L.88de
RL 38.8dBr 18dB.” —7.250MHz

g me

I X

CENTER 5.84488GH=z SPAN 25.88MH=
=*RBH 1@8kHz =UBH F@BkHz SuP 58.8ns

6 dB Bandwidth — High Channel (8MHz Mode 3)

=*=ATTEN 48adB vauG o3 ZTHMKR adB
RL 38.8dBr 1adB~ —14.88HHz

o mn'wm Nr‘a’\l‘w

CENTER 53.73508GH= SPaN 58.88MHz
=*RBHW 18@kH=z =*UBH F@@kHz SHP o8.8rs

6 dB Bandwidth - Low Channel (16MHz Mode 1)
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=*ATTEN 48de ZMKR Sede
RL 38.8dBr 1adB” —-14.538MH=

A,ﬂwmmﬁ“mmwnﬂf\:_

iy
CENTER 53.73588GH=z SPAN Sd.88MH=
=*RBH 1@8kHz =UBH F@BkHz SuP 58.8ns
6 dB Bandwidth — Low Channel (16MHz Mode 2)
=*#ATTEH 4adB ZTHMKR 1.88dB
RL 38.8dBr 1adB~ —-14.58HHz

& ,MWMWM

CENTER 53.73508GH= SPaN 58.88MHz
=*RBHW 18@kH=z =*UBH F@@kHz SHP o8.8rs

6 dB Bandwidth - Low Channel (16MHz Mode 3)
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=*ATTEN 48de UalG 53 ZMKR SEdB
RL 38.8dBn 18dB.~ —-14.88MH=z

TN LI .11

CENTER 5.788@8GH=z SPAN Sd.88MH=
=*RBH 1@8kHz =UBH F@BkHz SuP 58.8ns

6 dB Bandwidth — Mid Channel (16MHz Mode 1)

=*ATTEN 48de ZMKR —.oedB
RL 38.8dBr 1adB” —-14.538MH=

prdrepped il

L Ty
CENTER 3.7880BGHz SPAN 58.88MHz
=*RBH 18@kH=z =UBH F@@kHz SHP o8.8rs

6 dB Bandwidth — Mid Channel (16MHz Mode 2)
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6 dB Bandwidth — High Channel (16MHz Mode 1)

=*=ATTEH 48de ZTHMKR —1.8eadB
RL 38.8dEn 1adB.” —14.538MH=
’ \
\,n‘r\f‘”‘u"‘f""h » JlL‘U\"'I,NM
2 M
CEMTER 5.78888GH= SPAN 58.88MH=
=*=RBH 188kH=z =UBH Fa8kHz SHP 58.8m=s
6 dB Bandwidth — Mid Channel (16MHz Mode 3)
=*=ATTEH 48de ZTHMKR ade
RL 38.8dEn 1adB.” -14.17MH=
., / \\
le
vAWJJ WI\M‘”\\/\
o
CENTER 5.84a888GH=z SPAN 58.88HMH=z
=#RBH 188kH= =UBH IaakHz SHP 58.8n=s
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=*ATTEN 48de ZMKR A7dE
RL 38.8dBr 1adB” —-14.58MH=

ede et ey bl

\\

fi
Nw i WM\\
e =
CENTER 5.84888GH= SPAN S8.88MH=
=*RBH 188kHz =UBH FaakHz SHP 58.8ns

6 dB Bandwidth - High Channel (16MHz Mode 2)

=*=ATTEH 48de ZTHMKR 34dB
RL 38.8dBn 1adB” -14.67MH=z

/ )
\

N MM,

[l Pl
CENTER 5.84a888GH=z SPAN 58.88HMH=z
*REMW 188kHz *UBH 38@8kHz SHP 58.8rs

6 dB Bandwidth - High Channel (16MHz Mode 3)
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=*ATTEN 48de ZMKR -1.17dB
RL 38.8dBr 1adB” —29.5MH=

il n Mt m)nl..a"

CENTER 3.7458GH= SPAN 188.8MHz
=*RBH F@8kHz =UBH L.BMHz SuP 58.8ns

6 dB Bandwidth - Low Channel (32MHz Mode 1)

=*ATTEH 4adB ZTMKR 83dB
RL 38.8dBn 18dB.” -29.5MHz

CENTER 53.74598GH=z SPaN 188.8MH=z
=*RBHW J88kHz =*UBH LBMH=z SHP o8.8rs

6 dB Bandwidth — Low Channel (32MHz Mode 2)
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=*ATTEN 48de ZMKR 1.eade
RL 38.8dBr 1adB” —29.2MH=z

?WWWWWM

CENTER 3.7458GH= SPAN 188.8MHz
=*RBH F@8kHz =UBH L.BMHz SuP 58.8ns

6 dB Bandwidth — Low Channel (32MHz Mode 3)

#ATTEN 48dB ZTHMKR ade
RL 38.8dBr 1adB~ —29.5MHz

P AR .Y,

/ i
\

A

CENTER 53.7880GH=z SPaN 188.8MH=z
=*RBHW J88kHz =*UBH LBMH=z SHP o8.8rs

6 dB Bandwidth - Mid Channel (32MHz Mode 1)
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Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009

To |1

CC 15.247 2009, RSS 210 Issue 7: 2007 Page 27 of 140
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=*ATTEH 4adB ZTMKR ade
RL 30.8dEr 1648~ —29.2MHz
1]

CEMTER 5.7888GH= SPAN 188.8MH=
=*RBH F@8kHz =UBH L.BMHz SuP 58.8ns
6 dB Bandwidth — Mid Channel (32MHz Mode 2)
=*#ATTEH 4adB ZTMKR A6dB
RL 38.8dBr 1adB~ —29.8MHz
1]
b Wﬁ AR st
M " " W
]
CENTER 53.7880GH=z SPaN 188.8MH=z
=#RBH F@@kH=z =UBH 1.8MH= SHP o8.8rs

6 dB Bandwidth - Mid Channel (32MHz Mode 3)
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=*ATTEN 48de ZMKR -1.16dB
RL 38.8dBr 1adB” —28.7MH=z

f«”‘-wmﬂ Lo, J"L

=T W i BT A
oo W\*’k

CENTER 5.83@8@GH= SPAN 188.8MHz
=*RBH F@8kHz =UBH L.BMHz SuP 58.8ns

6 dB Bandwidth - High Channel (32MHz Mode 1)

=*ATTEN 48de ZMKR —.67dB
RL 38.8dBr 1adB” —29.5MH=

el WL

CENTER 5.8388GH=z SPaN 188.8MH=z
=*RBHW J88kHz =*UBH LBMH=z SHP o8.8rs

6 dB Bandwidth — High Channel (32MHz Mode 2)



Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 29 of 140

www.siemic.com

=*ATTEN 4ade =MKR —.34dB

RL 38.8dBr 1adB” —29.2MH=z

o F v o]

CENTER 5.83@8@GH= SPAN 188.8MHz

*RBH 308kHz =UBH L.8MHz SHP 58.8ns

6 dB Bandwidth — High Channel (32MHz Mode 3)



SIEMIC;IN

=gt ]
Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
Page 30 of 140

To FCC 15.247 2009, RSS 210 Issue 7: 2007
www.siemic.com

ZMKR 1.67dB

*ATTEN 48de vavc 53
RL 308.8dBrn 18de/ 7.83MHz
OCCUFIED EM
#OCC 99.88

D
7.833MH wal M"/ M

J

SPAN 25.88MH=

CENTER 5.73188GH=
*RBH 18@kHz =UBH 308kH=z SHP 58.8ns

99% Bandwidth - Low Channel (8MHz Mode 1)

53 ZTHMKR 2.67dB
18dE/~ £8.88MHz

ﬁwww&\
OCCUPIED BH ;) R

“0CC 93.88

m 8.888MH=
,‘Mﬂwrr‘}j
T

]
! o

=*=ATTEN 48adB vauG
RL 38.8dBr

SPAN 23.88MHz

CENTER 3.73893GHz
SHP 58.8ns

=*RBH 18@kH=z =UBH F@@kHz

99% Bandwidth - Low Channel (8MHz Mode 2)



SIEMIC;IN

=gt ]
Serial# SL09061401-EXT-004
Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009

To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 31 of 140
www.siemic.com

=*ATTEN 48dB UAUG 53 ZHMKR 2.59ade
RL 38.8dBn 1adB.” Z.92MH=
ot ]
I [,

OCCUPIED BH j 1

#0CC 99.88
D 7.917MH= FJ/

. Man

A

e .

CENTER 3.73188GH=z SPAN 25.88MH=
=*RBH 1@8kHz =UBH F@BkHz SuP 58.8ns

99% Bandwidth - Low Channel (8MHz Mode 3)

=*ATTEN 4ade VAVG 53 =MKR 83dE
RL 38.8dBr 18dB.” 7. 73MHz

T | \

7.738MH=z ".IIII/ \m\
P ey
/o ™

e Y]
CENTER 3.78788GCH= SPAN 23.88MH=z
#RBH 188kHz =#UBH FBBkHz SWP 58.8ns

99% Bandwidth — Mid Channel (8MHz Mode 1)



SIEMIC;IN

=gt ]
Serial# SL09061401-EXT-004
Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009

To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 32 of 140
www.siemic.com

=*=ATTEH 48de LI 1L 53 ZTHMKR 34dB
RL 38.8dEn 1adB.” 8.88MH=
FWWNW
OCCUFPIED BH
“0CC 93.88
1}
8.888MH=
ﬂm"'w M g
N,-/“'J ]
Mnf‘“ oy
CEMTER 5.78788GH= SPAN 253.88MH=
=*=RBH 188kH=z =UBH Fa8kHz SHP 58.8m=s
99% Bandwidth - Mid Channel (8MHz Mode 2)
=*=ATTEH 48de LI 1L 53 ZTHMKR 1.33dB

RL 38.8dBr 1adB” 8.88MHz

OCCUPIED EM ?1 7&
#0cc 29,88
0| seazmpz

sl ! \MA"””W\\

f”ﬂw W“"’\’w
" Yo

CENTER 53.78708GH= SPaN 23.808MHz
=*RBHW 18@kH=z =*UBH F@@kHz SHP o8.8rs

99% Bandwidth — Mid Channel (8MHz Mode 3)
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=*ATTEN 48dB UAUG 53 ZHMKR 1.17dB
RL 38.8dBn 1adB.” 7. 79MH=z
mw \'x»ﬂ.r»w.d'uuf\kW
OCCUPIED BH 7 ’K
#0CC 99.88
D 7.792MH=z \
P LN

i T

CENTER 5.84488GH=z SPAN 25.88MH=

*RBH 18@kHz =UBH 308kH=z SHP 58.8ns

99% Bandwidth — High Channel (8MHz Mode 1)

ZMKR 2.33dB

=*ATTEN 48dB UAUG 53
RL 38.8dBn 1adB.” Z.92MH=
OCCUPIED BH
#0CccC 99.88
D 7.917MH= \'J"
M et Mot
ff\«/v q ) \W\
CENTER 3.84488GH= SPAN 23.88MH=
*RBH 188kH= *UBH 388kH=z SHP oB.8ns

99% Bandwidth — High Channel (8MHz Mode 2)
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4ade VAVG 53 =MKR 1L.88de

=*ATTEN
1adB” 7.96MHz

RL 38.8dBr

OCCUFPIED BH
5]

»0CC 99.8

D 7.958MH=z L
e Mrn,

SPAN 25.88MH=

CENTER 5.84488GH=z
*RBH 18@kHz =UBH 308kH=z SHP 58.8ns

99% Bandwidth - High Channel (8MHz Mode 3)

53 ZTHMKR —17de

#ATTEN 48adB vauG
1adB~ 15.58MH=

RL 38.8dBr

]’MWWNE

“0CC 93.88

m 15.598MH= r/ \

,AM
ol ol

SPAN 58.88MHz

CENTER 3.73088GHz
SHP 58.8ns

=*RBH 18@kH=z =UBH F@@kHz

99% Bandwidth — Low Channel (16MHz Mode 1)
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=*ATTEN 48de ZMKR Sede
RL 38.8dBr 1adB” —-14.538MH=

A,ﬂwmmﬁ“mmwnﬂf\:_

ll'"l'\' o
CEMTER 5.73588GH= SPAN 58.88MH=
=*RBH 1@8kHz =UBH F@BkHz SuP 58.8ns
99% Bandwidth — Low Channel (16MHz Mode 2)
=*#ATTEH 4adB ZTMKR 3.88dB
RL 38.8dBr 1adB~ 15.83MH=z

OCCUPIED BH
©occ 99.88 ?( \i

m 15.83MH= / \
Pty 4
Fill} /‘)\‘)‘A WL\L\.M

CENTER 53.73508GH= SPaN 58.88MHz
=*RBHW 18@kH=z =*UBH F@@kHz SHP o8.8rs

99% Bandwidth — Low Channel (16MHz Mode 3)
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=*ATTEN 4ade VAUG 53 =MKR
RL 38.8dBr 18dB.~

—.67dB
15.598MH=

st b Ml
T e ™ / 3
13.58MH= ﬂ / \l

JWJ ™

Wvd

CENTER 5.788@@GH=z SPAN Sd.88MH=

*RBH 1e@kHz =UBH 308kH=z SHP 58.8ns

99% Bandwidth — Mid Channel (16MHz Mode 1)

=*ATTEN 4ade =MKR 2.84dB

RL 38.8dBr 1adB” 16.88MH=

OCCUPIED BH J \?

#0CC a9.88

v 16.88MH= / \
LN "‘W

CENTER 3.7880BGHz SPAN 58.88MHz

=*RBH 18@kH=z =UBH F@@kHz SHP o8.8rs

99% Bandwidth — Mid Channel (16MHz Mode 2)
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To FCC 15.247 2009, RSS 210 Issue 7: 2007
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ZMKR 2.84dB

=*ATTEN 48de
1adB” 16.88MH=

RL 38.8dBr

wwmw

OCCUFPIED BH
99.88

»0CC

0| 16.8@8HHz ,,J/ \
)

SPAN Sd.88MH=

CEMTER 5.78888GH=
58.8ns

*RBH 18@kHz =UBH 308kH=z SHP

99% Bandwidth — Mid Channel (16MHz Mode 3)

ZMKR A7dB
18dB.~ 15.58MH=

=*ATTEN 48de
RL 38.8dBn

2P gl e S,

OCCUPIED BH
99.88

#0CC

1 g
g

ot

SPAN 58.88MHz

CENTER 5.84808GH=
=*RBH 18@kH=z =UBH F@@kHz SHP o8.8rs

99% Bandwidth - High Channel (16MHz Mode 1)
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Serial# SL09061401-EXT-004
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=*ATTEN 48de ZMKR —.67dB
RL 38.8dBr 1adB” 15.42MHz
I il .\n
TR T e U O
OCCUFPIED BH
#0CC 99.88

v 15.42MH=z / \
B,
AT thy

CENTER 5.84888GH=z SPAN Sd.88MH=

*RBH 18@kHz =UBH 308kH=z SHP 58.8ns

99% Bandwidth - High Channel (16MHz Mode 2)

ZMKR 1.67dB
15.58MH=

=*ATTEN 48de
RL 38.8dBr 1adB”

e ottp ] Ui AW,
OCCUPIED BH

»occ 29.89 ‘}[ \i
D 13.58MH= ,./ \

M NN

CENTER 3.84888GHz SPAN 58.88MHz

=*RBH 18@kH=z =UBH F@@kHz SHP o8.8rs

99% Bandwidth - High Channel (16MHz Mode 3)
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Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
Page 39 of 140

To FCC 15.247 2009, RSS 210 Issue 7: 2007
www.siemic.com

ZMKR 1.8ade
18dB.~ 31.5MHz

=*ATTEN 48de
RL 38.8dBn

OCCUFPIED BH
5]

»0CC 99.8

© | a1seMiz W ﬂ/ \/\ N

P
! N

SPAN 188.8MHz

CEMTER 5.74538GH=
58.8ns

*RBH 308kHz =UBH L.8MHz SHP

99% Bandwidth — Low Channel (32MHz Mode 1)

ZMKR 1.33dB

=*ATTEN 48de
RL 38.8dBr 1adB” 31.3MH=z
OCCUPIED BH
#0CC a9.88

W F1.33MH= /./L/
e 'mvmw

o | .

SPAN 188.8MHz

CENTER 53.74598GH=z
=*RBH F@@kH=z =UBH LBMH=z SHP o8.8rs

99% Bandwidth — Low Channel (32MHz Mode 2)
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RL 38.8dBr 18dB~ 31.3MHz

=*=ATTEH 48de ZTHMKR S8de
RL 38.8dEn 1adB.” 31.7MH=
OCCUFPIED BH
“0CC 93.88
1} F1.67HMH=z M{VJ W
),J'/‘Njw W‘r\
CEMTER 5.74538GH= SPAN 188.8MH=
=*=RBH F@8kHz =UBH 1.BHH=z SHP 58.8m=s
99% Bandwidth — Low Channel (32MHz Mode 3)
=*#ATTEH 4adB ZTMKR 1.88dB

AT [NV,

OCCUPIED BH
#0CcC 99.88

| 31.33mmz i m\/ \,J\

s

CENTER 3.788BGHz SPAN 188.8MHz

=*RBH F@@kH=z =UBH LBMH=z SHP

99% Bandwidth — Mid Channel (32MHz Mode 1)

o8.8rs
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ZMKR 3.24dB
18dB.~ 31.5MHz

=*ATTEN 48de
RL 38.8dBn

OCCUFPIED BH
5]

»0CC 99.8

0| a1s5eMHz e \(4\% .
Vi
o’ o

SPAN 188.8MHz

CEMTER 5.7888GH=
58.8ns

*RBH 308kHz =UBH L.8MHz SHP

99% Bandwidth — Mid Channel (32MHz Mode 2)

ZTHMKR 4.88dE

#ATTEN 4adB
RL 38.8dBr 18dB~ 31.5MHz
OCCUPIED BH
#0CcC 99.88

m F1.598MHz M \‘A’J\‘u‘m‘l .

P AW

SPAN 188.8MHz

CENTER 53.7880GH=z
o8.8rs

=*RBH F@@kH=z =UBH LBMH=z SHP

99% Bandwidth — Mid Channel (32MHz Mode 3)



SIEMIC;IN

=gt ]

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009

To FCC

15.247 2009, RSS 210 Issue 7: 2007 Page 42 of 140
www.siemic.com

=*=ATTEH 48de ZTHMKR —.33dB
RL 38.8dEn 1adB.” 31.2MH=
OCCUFPIED BH
“0CC 93.88
W 31.17MHE ] \
b, 1|'I| o
A v LA B A= py

./

CENTER 5.83@8@GH= SPAN 188.8MHz
=*RBH F@8kHz =UBH L.BMHz SuP 58.8ns
99% Bandwidth - High Channel (32MHz Mode 1)
=*#ATTEH 4adB ZTHMKR 33dB
RL 38.8dBr 1adB~ 31.2HHz
e e L vy
OCCUPIED BH
“0CC 93.88
m F1.17MHE / \
¥ m T m
CENTER 5.8388GH=z SPaN 188.8MH=z
=#RBH F@@kH=z =UBH 1.8MH= SHP o8.8rs

99% Bandwidth — High Channel (32MHz Mode 2)
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=*ATTEN 48de ZMKR B84dB
RL 38.8dBr 1adB” 31.2MH=z

OCCUPIED B
“0CC 93.88
W 31.17MHE ),\‘J \
Pl b
M T v
- "“‘%
M “I\w\\/mw

CENTER 5.83@8@GH= SPAN 188.8MHz
=*RBH F@8kHz =UBH L.BMHz SuP 58.8ns

99% Bandwidth - High Channel (32MHz Mode 3)
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5.4 Peak Spectral Density

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : July 10-21 2009

Tested By :Choon Sian Ooi

Standard Requirement : 47 CFR §15.247(e); RSS210(A8.3)

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous transmission

Procedures:  The Peak Spectral density measurement was taken conducted using a spectrum analyzer.

RBW=3KHz, VBW > RBW , Sweep time to SPAN/RBW (sec)

Test Result :

Refer to the attached plots.
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ATTEN 48de HKR 53.87dBr
RL 31.4dBr 1adB” 5.731885GH=z
pt h o M ln o e » i, al A " AL, Al alty
Pl A AT e B R e R [ ™ P ey
R
CENTER 3.731867GH=z SPAN 1.A8BMHz
=*RBH 3.8kHz =UBH 18kH=z =*5HP S@8sec
Low Channel (8MHz Mode 1)
ATTEH 48adB MKER 5.87dBm
RL 31.4dBr 1adB~ 5.731885GH=
a1 NI | T f‘l njt\ I e Bl e oty
e LW B T AN A i it T T L i L R R
R
CENTER 3.731833GH=z SPAN 1.A8BMHz
=*RBH 3.8kHz =UBH 18kH=z =*5HP S@8sec

Low Channel (8MHz Mode 2)
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Title: RF Test Report Exalt Communications, Inc., model : EX-5i
To FCC 15.247 2009, RSS 210 Issue 7: 2007

ATTEN 4ade HKR 3.57dBr

RL 31.4dBr 1adB” 5.729342GH=z

I ﬁ i, ]
N R o T e e P A T

24
CEMTER 5.729488GH= SPAN 1.888MH=
=*=RBH 3.8kH=z =UBH 18kH= =*5HP SH@sec
Low Channel (8MHz Mode 3)
ATTEH 48de MKR 5.87dBr
RL 31.4dBn 1adB.” 53.785925GH=

I AL W vy v AT T W U v AR P T o]

CENTER 3.786008BGHz

SPaN L.888MH=z
=*RBHW 3.8kH= =*UBH

18kH= =5HP Sddsec

Mid Channel (8MHz Mode 1)
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ATTEH 48de MKR 3.48dBr
RL 31.4dBn 1adB” 5.787828GH=
ﬁ A X
Rty bl e et i, LT e T S e oo Pamtoadan T T v P i
24
CENTER 5.787188GH= SPAN 1.888MH=
=*=RBH 3.8kH=z =UBH 18kH= =*5HP SH@sec
Mid Channel (8MHz Mode 2)
ATTEH 48de MKR 3.57dBn
RL 31.4dBn 1adB” 5.787828GH=
ﬁ a4 ] n
et i Y F s A a0 B A LT R N A e
R
CENTER 5.787488GH=z SPAN 1l.888MHz
=*REBH 3.8kH=z =*#UBH 18kH= =SHP S@dsec

Mid Channel (8MHz Mode 3)
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Title:

RF Test Report Exalt Communications, Inc., model : EX-5i
To FCC 15.247 2009, RSS 210 Issue 7: 2007

ATTEN 4ade HKR 2.98dBr

5.843998GH=z

RL 31.4dBr 1adB”

ot A Vgl T Lol A I

R
CEMTER 5.844888GH= SPAN 1.888MH=
=*RBH 3.8kHz =UBH 18kH=z =*5HP S@8sec
High Channel (8MHz Mode 1)
ATTEN 48de HKR 1.87dBr
RL 31.4dBn

1adB” 5.843198GH=z

CENTER 53.843467GHz

SPaN L.888MH=z
=*RBHW 3.8kH= =*UBH

18kH= =5HP Sddsec

High Channel (8MHz Mode 2)
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RF Test Report Exalt Communications, Inc., model : EX-5i
To FCC 15.247 2009, RSS 210 Issue 7: 2007

ATTEN 4ade HKR 1.87dBr

5.8B43672GH=z

RL 31.4dBr 1adB”

R
CEMTER 5.844888GH= SPAN 1.888MH=
=*RBH 3.8kHz =UBH 18kH=z =*5HP S@8sec
High Channel (8MHz Mode 3)
ATTEH 4adB MKE F3dBr
RL 31.4dBr

18dB~ 5.737152CGH=z

CENTER 3.737633CGHz

SPaN L.888MH=z
=*RBH 3.8kH= =UBH 18kH= =5HP Sddsec

Low Channel (16MHz Mode 1)
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ATTEM 4@8de HKR —43dBr
RL 21L.4dBr 18dBe.” 5.725682GHz

R
CENTER 3.736133GH= SPAN 1.A8BMHz
=*RBH 3.8kHz =UBH 18kH=z =*5HP S@8sec
Low Channel (16MHz Mode 2)
ATTEH 48adB MKER —=.77dBnr
RL 31.4dBr 1adB~ 5.748280GHz

CENTER 3.748388GHz

SPaN L.888MH=z
=*RBHW 3.8kH= =*UBH

18kH= =5HP Sddsec

Low Channel (16MHz Mode 3)
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Title: RF Test Report Exalt Communications, Inc., model : EX-5i
To FCC 15.247 2009, RSS 210 Issue 7: 2007

ATTEN 4ade HKR 73dBr

RL 31.4dBr 1adB” 5.785847GH=z

R
CEMTER 5.7/85833GH= SPAN 1.888MH=
=*RBH 3.8kHz =UBH 18kH=z =*5HP S@8sec
Mid Channel (16MHz Mode 1)
ATTEN 48de HKR —.77dBr
RL 31.4dBn 1adB.” 5.785848GH=

CENTER 3.785833GHz

SPaN L.888MH=z
=*RBHW 3.8kH= =*UBH

18kH= =5HP Sddsec

Mid Channel (16MHz Mode 2)
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ATTEH 48de MKR —.43dBnr

RL 31.4dBn

1adB” 5.785642GH=z

ARl
R
CEMTER 5.7/85833GH= SPAN 1.888MH=
=*RBH 3.8kHz =UBH 18kH=z =*5HP S@8sec
Mid Channel (16MHz Mode 3)
ATTEN 48de HKR —-1.27dBr
RL 31.4dBn

1adB” 5.837852GH=z

CENTER 3.837867GHz

SPaN L.888MH=z
=*RBHW 3.8kHz

=UBH 18kH= =5HP Sddsec

High Channel (16MHz Mode 1)
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ATTEN 4ade HKR —2.27dBr

RL 31.4dBr 1adB” 5.843897GH=z

R
CEMTER 5.843833GH= SPAN 1.888MH=
=*RBH 3.8kHz =UBH 18kH=z =*5HP S@8sec
High Channel (16MHz Mode 2)
ATTEN 48de HKR —-1.77dBn
RL 31.4dBn 1adB.” 5.838938GH=

CENTER 53.838933CGH=z

SPaN L.888MH=z
=*RBHW 3.8kH= =*UBH

18kH= =5HP Sddsec

High Channel (16MHz Mode 3)
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ATTEN 4ade HKR —L77dBr

RL 31.4dBr 1adB” 5.838938GH=z

R
CEMTER 5.838933GH= SPAN 1.888MH=
=*RBH 3.8kHz =UBH 18kH=z =*5HP S@8sec
Low Channel (32MHz Mode 1)
ATTEN 48de HKR —4.18dBr
RL 31.4dBn 1adB.” 5.7534285GH=
r.J'\\F.l‘w"""'L. mﬁ‘i A e B B Wu-w'ﬂw# ooy W’wmmwmwm
E
CENTER 53.754688GHz SPaN L.888MH=z
=#RBH 3.8kH= =UBH 18kH= =5SHPF SHdsec

Low Channel (32MHz Mode 2)
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ATTEN 4ade HKR —2.93dBn

RL 31.4dBr 1adB” 5.746368GHZ

i n.-.f\_ﬁwh" PRI 'uTI‘n'.IL Al

el bt L A F T L T Y PR, 0. 1. L., P
AR1 | L Y II|| " R L L L T LB L LD B B I"\II VBRI LR L L LY | L
R
CENTER 3.746783GH=z SPAN 1.A8BMHz
=*RBH 3.8kHz =UBH 18kH=z =*5HP S@8sec
Low Channel (32MHz Mode 3)
ATTEH 48adB MKER —4.27dBr
RL 31.4dBr 1adB~ 59.778282CGHz

IR PP PO N A ez LN RN IO PR PP

CENTER 3.778375GHz

SPaN L.888MH=z
=*RBHW 3.8kH= =*UBH

18kH= =5HP Sddsec

Mid Channel (32MHz Mode 1)
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ATTEN 4ade HKR —4.18dBr

RL 31.4dBr 1adB” 5.789368GH=z

R P R TI Co co IETRRTT vY S FO N (1,1 W ﬁrm Sctalll ot Bl o i ol 2L 2o
T L L L | L G TR L LI I RS S LR B L A M lill'p,r|||ln'1r ] 11‘,{ LU I AL
R
CENTER 3.789342GH= SPAN 1.888MH=
=*RBH 3.8kH=z =UBH 18kHz *=SHP S@8sec
Mid Channel (32MHz Mode 2)
#*ATTEN 4adB MKR —a.18dBm
RL 31.4dBn 1ade” 5.781288GCH=
el an [odan ey ol blt b oy e I .‘j..hu dhon N § iy [T PR e
LAtk Ui e AL LA Tt AT L i L L A U R
R
CEMTER 53.781233GH= SPAN 1.888MH=z
*RBH 3.8kH= *UBH 18kH= *SHP oBdsec

Mid Channel (32MHz Mode 3)
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High Channel (32MHz Mode 2)

=*=ATTEH 48de MKR —4.93dBn
RL 31.4dBn 1adB.” 5.828637GH=
£ e o 1 o L pabdly mfﬁm. o P P W P N Y |
Gl SRR AL e i LT = = e e LA TR
24
CEMTER 5.828688GH= SPAN 1.888MH=
=*=RBH 3.8kH=z =UBH 18kH= =*5HP SH@sec
High Channel (32MHz Mode 1)
=*=ATTEH 48de MKR —5.68dBr
RL 31.4dBn 1adB.” 5.828637GH=
A1 S/ I afl 11 M ony ljlﬁ\ a 1 M I A I g s
EALA TN AN R Uk S P T AT T Bl G e R T A
E
CENTER 5.828688GCH=z SPAN 1l.888MHz
=*REBH 3.8kH= =*#UBH 18kH= =SHP SHdsec
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High Channel (32MHz Mode 3)

=*=ATTEH 48de MKR —6.27dBr
RL 31.4dBn 1adB.” 5.827543GH=
A A i N
TR T ST I T o T IRALETY
24
CEMTER 5.827558GH= SPAN 1.888MH=
=*=RBH 3.8kH=z =UBH 18kH= =*5HP SH@sec
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5.10 Peak Output Power

Conducted Measurement

EUT was set for low , mid, high channel with modulated mode and highest RF output power.

The spectrum analyzer was connected to the antenna terminal.

Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz is +1.5dB.

Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : July 10-21 2009
Tested By :Choon Sian Ooi

Standard Requirement: 47 CFR §15.247(b); RSS210 (A8.4)

Procedures: The peak output power was measured conducted using a spectrum analyzer at low, mid, and hi channels.

Sample detector was set to measure the power output.

Note: Systems operating in the 5725-5850 MHz band that are used exclusively for fixed, point-to-point operations may employ
transmitting antennas with directional gain greater than 6 dBi without any corresponding reduction in transmitter peak output
power

Test Result:

Channel Channel Bandwidth Mode Power (dBm) Limit (dBm)

8MHz 1 24.1

Low Channel 8MHz 2 243
8MHz 3 24.4
8MHz 1 24.2

Mid Channel 8MHz 2 23.8 30dbm
8MHz 3 23.6
8MHz 1 23.1

High Channel 8MHz 2 23.8
8MHz 3 22.2
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Channel Channel Bandwidth Mode Power (dBm) Limit (dBm)

16MHz 1 24.9

Low Channel 16MHz 2 243
16MHz 3 241
16MHz 1 24.8

Mid Channel 16MHz 2 23.8 30dBm
16MHz 3 23.1
16MHz 1 23.1

High Channel 16MHz 2 21.6
16MHz 3 225

Channel Channel Bandwidth Mode Power (dBm) Limit (dBm)

32MHz 1 24.9

Low Channel 32MHz 2 23.1
32MHz 3 24.2
32MHz 1 23.0

Mid Channel 32MHz 2 23.2 30dBm
32MHz 3 225
32MHz 1 23.2

High Channel 32MHz 2 204
32MHz 3 21.9

Refer to the attached plots.
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=ATTEN SedB uavG 188 ZTHKR 2.50dB

RL 31.4dBr 18dE/ -184.21MHz

WWW%
/ \ >
D | totaL 2haden |
DENSIT —45.p€ Bri/Hz "\\
w |

R W

= R

CENTER 5.73188GHz SPAN 25.8@MHz
=*RBH 1.8MHz *UBH 1.8MHz SWP 58.8Ms

Low Channel (8MHz Mode 1)

=*ATTEN Sede VAVG 188 =MKR 2.58dB
RL 31.4dBr 18dB.” -184.21MHz

P S
/ ) -

TOTAL 24.3dBr
DEMSIT ﬂgﬂi Br1/Hz .

L] "

CENTER 53.73188GH=z SPaN 23.808MHz
=*RBHW L.BMH=z =*UBH LBMH=z SHP o8.8ns

Low Channel (8MHz Mode 2)
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*ATTEN S@dB vAvG 188 ZTHKR 2.89dB
RL  3L4dEn 18dB/ -184.21MHz
fmﬂ‘wmww-\%
/ 5 ]
D rotaL 24.4dBn |
DEMSIT kw:‘;:Bn/Hz

[ MM W\r\'\.‘“‘
CENTER 5.73188GHz SPAN 25.88MHz
*REM L8MHz *UBH LBMHz SHP 58.8rs
Low Channel (8MHz Mode 3)
*ATTEN 58dB vauG 108 <“HKR L4@de
RL 3L.4dBn 18dB.~ 64.92MHz
MMWWWM&
[ / X
0| totaL 24.2d8m )
DENSIT Mﬂﬂ'ﬂfé/c Bri/Hz
B M w
CENTER 5.787@0GHz SPAN 25.88MHz
*REM LBMHz *UBM LBMHz SHP 58.8r1s

Mid Channel (8MHz Mode 1)
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*ATTEN s@dB vave 100 <TMKR 2448
RL  3L4dBn 18dB/ 64.92MHz
NWW%
L / .
D rotaL 23.8dBn
DENSIT Fﬁrﬁgsn/uz Hk.\«_

Mid Channel (8MHz Mode 3)

R M
CENTER 5.78788CHz SPAN 25.88MHz
*REM L8MHz *UBH LBMHz SHP 58.8rs
Mid Channel (8MHz Mode 2)
*ATTEN 58dB vauG 108 <“HKR .83dB
RL 3L.4dBn 18dB.~ -48.21MHz
WWM%
D
TOTAL 23.6dBr
DENSIT —5;5,4 Bri/Hz \'f\»\
/w/,,\rﬂ‘pl" r Mw
R
CENTER 5.787@0GHz SPAN 25.88MHz
*REM LBMHz *UBM LBMHz SHP 58.8r1s
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=*=ATTEH Sade LI 1L 18a ZTHMKR —.6adB
RL 31.4dBn 1adB.” 121.92MH=
hmmwmmwmwmwm
- / *
W TOTAL 23.1dBr H

DENSIT -45.88Br Hz My,

- e

CENTER 5.84488GH=z SPAN 25.88MH=
=*RBH L.BMH=z =UBH L.BMHz SuP 58.8ns

High Channel (8MHz Mode 1)

=*ATTEN Sede VAVG 188 =MKR 24dB
RL 31.4dBr 18dB.” 64.92MHz

‘NWW%‘

I / y

D rotaL 23.8dBn
DENSIT Fﬁrﬁgsn/uz Hk.\«_
L L
R M
CENTER 5.78788CHz SPAN 25.88MHz
*REM L.8MHz *UBM 1.8MHz SWP 58.8ms

High Channel (8MHz Mode 2)
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*ATTEM 58dB vavG 188 < MKR -1.8@dB
RL 3L.4dBn 18dB.” 8.79MHz
AT iy,
o
TOTAL 22.2dBr
DENSIT -46.84Brn Hz .

e

CENTER 5.84488GHz SPAN 25.88MHz
=*=RBH 1.BHMH=z =UBH 1.BHH=z SHP 58.8m=s
High Channel (8MHz Mode 3)
®ATTEN Sade vavc 188 ZTHMKR -5.17dB
RL 31.4dBnr 1ade~” —85.79HH=z
e Al U e AR A
1}
TOTAL 24.9dBr
DEHSIT —47.1dE§rZ/Hz \

"L

L™ '\"hw'
CENTER 5.73588GH=z SPAN 58.88HMH=z
=#RBH 1.8MH= =UBH 1.8MH= SHP 58.8n=s

Low Channel (16MHz Mode 1)
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ATTEN Fade UalG 7a HKR 7.23dBr
RL 21.4dBnr 18dB.~ 5.73508GH=

) s M By

0| totaL 24.3dBn \?z ‘H

DENSIT Lo, e H [Mobwirep,
J w W"“w
® w/x ‘\w

CENTER 53.73588GH=z SPAN Sd.88MH=
RBH F@8kHz UBH F@BkHz SuP 58.8ns

Low Channel (16MHz Mode 2)

*ATTEM sadB uauG 188 ZMKR -6.8@dB
RL 3L.4dBnr 18dE/~ —95.79MHz
P it T e s AT Ly i ol

0 rotaL 24.1dBr1
DENSIT -48.8dBA./ Hz

[ Gy
CENTER 53.73508GH= SPaN 58.88MHz
=*RBHW L.BMH=z =UBH LBMH=z SHP o8.8rs

Low Channel (16MHz Mode 3)
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ATTEN 38dB VAVG 188 HKR 8.223dBr
RL 21.4dBr 18dB.” 5.78B8BGH=

2 A

0| totaL 24.84Bn L\A
DENSIT I 3| ST

e e,

" A\

CENTER 5.788@8GH=z SPAN Sd.88MH=
RBH F@8kHz UBH F@BkHz SuP 58.8ns

Mid Channel (16MHz Mode 1)

ATTEN 38dB VAVG 188 HKR 6.22dBr
RL 21.4dBr 18dB.” 5.78B8BGH=

Al it il e

D rotaL 22.8dBr QJ
DENSIT A RdBn HZ A g,

"

"l M

CENTER 53.78808GH= SPaN 58.88MHz
REH F@@kH=z VEH F@@kHz SHP o8.8rs

Mid Channel (16MHz Mode 2)
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ATTEH 3Iade UAUG 92 HKR 3.87dBm
RL 21.4dBn 1adB.” 2.7888BGH=
f""“WMMWVNwm\

TOTAL
DENSIT

23.1dBm
—43:2 <Hz .
i iy

CEMTER 5.78888GH= SPAN 58.88MH=
RBH F@8kHz UBH F@BkHz SuP 58.8ns
Mid Channel (16MHz Mode 3)

ATTEH Iade vavc 188 MKE Z.23dBn
RL 21.4dBr 1adB~ 5.84808GH=

TOTAL 23.1dBm

DEHSIT —43.[&&1 #Hz Ly
o i
CENTER 5.84808GH= SPaN 58.88MHz
REM IaakH= UEM IaakHz SHP 58.8n=s

High Channel (16MHz Mode 1)
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ATTEH Jade LI 1L 18a MKR 4.57dBr
RL 21.4dBn 1adB.” S.84888GH=
1}
TOTAL 21.6dBr
DEMSIT —58.4dBrHz

M ' “M

PP W'\'l“\m
CEMTER 5.84888GH= SPAN 58.88MH=
REH F@8kHz UVEH Fa8kHz SHP 58.8m=s

High Channel (16MHz Mode 2)

ATTEN 38dB VAVG 188
RL 21.4dBr

HKR 6.23dBr
1adB” 5.84a88@GH=z

WWW%
TOTAL 22.5dBn
DENSIT -49.5dBi/Hz

, [,
Lo "

CENTER 3.84888GHz

SPaN 58.88MHz
REH F@@kH=z VEH

F@@kHz SHP o8.8rs

High Channel (16MHz Mode 3)
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ATTEN 38dB VAVG 188 HKR 9.73dBr
RL 21.4dBr 18dB.” 5.74500GHz
1
WW P T e T

D | totaL a6 Wt
PENSETS ) -58.2dBr/Hz e

R
CEMTER 5.74588GH= SPAN F3.88MH=
RBH L.BMH=z UBH L.BMHz SuP 58.8ns
Low Channel (32MHz Mode 1)
ATTEN Fade UalG 188 HKR 8.57dBr
RL 21.4dBn 1adB.” 5.74588GH=
T A S

TOTAL 2 .1d|i;’/ \w
DEMSIT o AadBrs HZ -

e e i ¥
W W

CENTER 3.74588CGH=z

SPaN 73.88MHz
REH L.BMH=z VEH

LBMH=z SHP o8.8rs

Low Channel (32MHz Mode 2)
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ATTEN Fade UalG 188 HKR 9.48dBr
RL 21.4dBnr 18dB.~ 5.74988GH=

? vzabhi’ Loty
M;;;nsll_‘f‘w -5@8.9dBrn/Hz W'ﬂw

ik

CENTER 3.74588GH= SPAN 75.88MH=
RBH L.BMH=z UBH L.BMHz SuP 58.8ns

Low Channel (32MHz Mode 3)

ATTEN 38de vave 66 MKR 7.48dBn
RL 21.4dBr 1ade” S.78888GH:
MWMM’W

0 rotaL 23.8dBr1
DENSIT |, —E21dBrsnz

MW e w W%
R

CENTER 5.78808GHz SPAN 73.808MHz

RBH 1.8MH=z UBH 1L.8MHz SHP o8.8ns

Mid Channel (32MHz Mode 1)
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ATTEH 3adB VAUG 188 HKER 9.23dBn
RL 21.4dBn 1adB.” S5.78888GH=:

M:fﬂl:f:nw 51.8dBn/Hz *WM

CENTER 5.788@8GH=z SPAN 75.88MH=
RBH L.BMH=z UBH L.BMHz SuP 58.8ns

Mid Channel (32MHz Mode 2)

ATTEN 38de vave a5 MKR 7.23dBn
RL 21.4dBr 1ade” S.78888GH:
WMWM

0 rotaL 22.5dBr
DENSIT -54.6dBr/Hz .

WW Ky N ?W"FMW

CENTER 53.78808GH= SPaN 73.88MHz
REH L.BMH=z VEH LBMH=z SHP o8.8rs

Mid Channel (32MHz Mode 3)
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ATTEN 38dB VAVG 188
RL 21.4dBr

HKR 7.97dBr
1adB” 5.838@8GH=

P L e ot

D rotaL 2 W \"*‘w,w
[IENS;_ |‘Muuw - —51.8dBrn/Hz

R
CEMTER 5.83888GCH= SPAN F3.88MH=
RBH L.BMH=z UBH L.BMHz SuP 58.8ns
High Channel (32MHz Mode 1)
ATTEN Fade UalG 188 HKR 7.23dBr
RL 21.4dBn 1adB.” 5.83888GCH=
MWMWM
1]
TOTAL 22.4dBr
DENSITY & ZdBr/Hz
- MW
E
CENTER 5.83888GH=z SPaN 73.88MHz
REM 1.8MH= UEM 1.8MH= SHP 58.8n=s

High Channel (32MHz Mode 2)
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ATTEH 3adB VAUG 188 HKER 7.23dBrn
RL 21.4dBn 1adB.” 5.83888GCH=
TOTAL 21.9dBr
DEMSIT —58.2dBrnHz
CEMTER 5.83888GCH= SPAN F3.88MH=
REMW L.8MHz UEH L.8MHz SHP 58.8ns

High Channel (32MHz Mode 3)
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5.10 Antenna Port Emission

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : July 10-21 2009

Tested By :Choon Sian Ooi

Standard Requirement : 47 CFR §15.247(d); RSS210(A8.5)

Procedures: The conducted spurious emissions were measured conducted using a spectrum analyzer at low,
mid, and hi channels. The limit was determined by attenuating 20 dB of the RF peak power output

Test Result:
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Low Channel (8MHz Mode 3)

spurious Emission
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Mid Channel (8MHz Mode 2)
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High Channel (8MHz Mode 1)
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5.10 Radiated Spurious Emission < 1GHz

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct

CISPR detectors, are reported. All other emissions were relatively insignificant.

A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 1GHz (QP only @ 3m & 10m) is +5.6dB/-4.5dB (for EUTs < 0.5m X 0.5m X 0.5m).

no

4 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : January 12-23 2009
Tested By :Choon Sian Ooi

Standard Requirement : 47 CFR §15.247(d); RSS210(A8.5)

Procedures:  Radiated emissions were measured according to ANSI C63.4. The EUT was set to transmit
at the highest output power. The EUT was set to transmit at mid channel. Note that setting the
channel other than mid, the spurious emissions are the same.

The limit is converted from microvolts/meter to decibel microvolts/meter.

Sample Calculation: Corrected Amplitude = Raw Amplitude(dBp V/m) + ACF(dB) + Cable Loss(dB)

Test Result:
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L Serial#

Radiated Emission Plot (Transmit Mode)

Amplitude {dBuV/m)

| |
30.0 100.0 1000, 0
Frequency (MHz)

Test Data
Frequency Quasi-Peak | Antenna height . Turn.te'lble Limit Margin
Polarity position

(MHz) (dBuV/m) (cm) (deg) (dBuV/m) (dB)
959.98 44.84 108.00 \ 236.00 46.00 -1.16
39.35 34.91 104.00 H 359.00 40.00 -5.09
39.66 34.19 101.00 \ 37.00 40.00 -5.81
599.99 38.69 104.00 \ 162.00 46.00 -7.31
359.99 38.82 100.00 v 134.00 46.00 -7.18
720.00 34.65 207.00 H 271.00 46.00 -11.35
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Radiated Emission Plot (Receive Mode)

Amplitude (dBuV/m)
B
=]

15.0 I 1
30.0 100.0 1000.0

Frequency (MHz)

Test Data

Frequency Quasi-Peak | Antenna height . Turn_ta_ble Limit Margin
Polarity position
(MHz) (dBuV/m) (cm) (deg) (dBuV/m) (dB)
959.98 44.97 108.00 v 222.00 46.00 -1.03
359.99 40.44 200.00 v 153.00 46.00 -5.56
600.01 40.21 100.00 v 146.00 46.00 -5.79
39.77 31.34 110.00 v 80.00 40.00 -8.66
39.57 31.65 103.00 H 41.00 40.00 -8.35
720.00 37.49 103.00 v 142.00 46.00 -8.51




SIEMIC, INC.
Brosseng global martels
Serial# SL09061401-EXT-004
Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009

To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 93 of 140
www.siemic.com

5.10 Radiated Spurious Emissions > 1GHz & Band Edge

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct

CISPR detectors, are reported. All other emissions were relatively insignificant.

A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 1GHz — 40GH is +5.6dB/-4.5dB (for EUTs < 0.5m X 0.5m X 0.5m).

n

4. Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : January 12-23 2009
Tested By :Choon Sian Ooi

Standard Requirement: 47 CFR §15.247(d); RSS210(A8.5)

Procedures: Equipment was setup in a semi-anechoic chamber. For measurements above 1 GHz an average measurement
was taken with a 10Hz video bandwidth. The EUT was tested at low, mid and high with the highest output power. Investigated up to
10t harmonic of the operating frequency.

Sample Calculation:

EUT Field Strength = Raw Amplitude(dBp V/m) — Amplifier Gain(dB) + Antenna Factor(dB) + Cable Loss(dB) + Filter Attenuation(dB,
if used)

Test Result:
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Low Channel (8MHz Mode 1)

Frequency | Reading | Direction | Height | Polar | AntennalLoss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.46 52.78 0.00 1.50 Vv 42.20 717 32.70 69.45 74.00 -4.55 Peak
11.46 49.67 0.00 1.50 h 42.20 717 32.70 66.34 74.00 -7.66 Peak
11.46 36.94 0.00 1.50 v 42.20 717 32.70 53.61 54.00 -0.39 Ave
11.46 36.77 0.00 1.50 h 42.20 717 32.70 53.44 54.00 -0.56 Ave
Low Channel (8MHz Mode 2)
Frequency | Reading | Direction | Height | Polar | AntennalLoss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.462 52.23 0 1.5 v 42.2 717 32.7 68.9 74 -5.10 Peak
11.462 50.57 0 1.5 h 42.2 717 32.7 67.24 74 -6.76 Peak
11.462 36.85 0 15 v 42.2 717 32.7 53.52 54 -0.48 Ave
11.462 36.69 0 1.5 h 42.2 717 327 53.36 54 -0.64 Ave
Low Channel (8MHz Mode 3)
Frequency | Reading | Direction | Height | Polar | AntennalLoss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.46 53.67 0.00 1.50 v 42.20 717 32.70 70.34 74.00 -3.66 Peak
11.46 56.23 0.00 1.50 h 42.20 717 32.70 72.90 74.00 -1.10 Peak
11.46 36.34 0.00 1.50 v 42.20 717 32.70 53.01 54.00 -0.99 Ave
11.46 36.65 0.00 1.50 h 42.20 717 32.70 53.32 54.00 -0.68 Ave
Mid Channel (8MHz Mode 1)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.57 54.96 0.00 1.50 v 43.20 742 32.51 73.07 74.00 -0.94 Peak
11.57 54.14 0.00 1.50 h 43.20 7.42 32.51 72.25 74.00 -1.76 Peak
11.57 35.67 0.00 1.50 v 43.20 7.42 32.51 53.78 54.00 -0.22 Ave
11.57 35.74 0.00 1.50 h 43.20 7.42 32.51 53.85 54.00 -0.15 Ave
Mid Channel (8MHz Mode 2)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.57 54.94 0.00 1.50 v 43.20 742 32.51 73.05 74.00 -0.95 Peak
11.57 54.73 0.00 1.50 h 43.20 7.42 32.51 72.84 74.00 -1.16 Peak
11.57 35.37 0.00 1.50 v 43.20 7.42 32.51 53.48 54.00 -0.52 Ave
11.57 35.17 0.00 1.50 h 43.20 7.42 32.51 53.28 54.00 -0.72 Ave
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Mid Channel (8MHz Mode 3)

Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.57 54.54 0.00 1.50 v 43.20 7.42 32.51 72.65 74.00 -1.35 Peak
11.57 54.23 0.00 1.50 h 43.20 7.42 32.51 72.34 74.00 -1.66 Peak
11.57 35.75 0.00 1.50 v 43.20 742 32.51 53.86 54.00 -0.14 Ave
11.57 35.64 0.00 1.50 h 43.20 7.42 32.51 53.75 54.00 -0.25 Ave
High Channel (8MHz Mode 1)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.57 54.54 0.00 1.50 Vv 43.20 7.42 32.51 72.65 74.00 -1.35 Peak
11.57 54.23 0.00 1.50 h 43.20 7.42 32.51 72.34 74.00 -1.66 Peak
11.57 35.75 0.00 1.50 v 43.20 7.42 32.51 53.86 54.00 -0.14 Ave
11.57 35.64 0.00 1.50 h 43.20 742 32.51 53.75 54.00 -0.25 Ave
High Channel (8MHz Mode 2)
Frequency | Reading | Direction | Height | Polar | AntennalLoss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.57 54.54 0.00 1.50 Vv 43.20 7.42 32.51 72.65 74.00 -1.35 Peak
11.57 54.23 0.00 1.50 h 43.20 7.42 32.51 72.34 74.00 -1.66 Peak
11.57 35.75 0.00 1.50 v 43.20 7.42 32.51 53.86 54.00 -0.14 Ave
11.57 35.64 0.00 1.50 h 43.20 742 32.51 53.75 54.00 -0.25 Ave
High Channel (8MHz Mode 3)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.69 55.52 0.00 1.50 v 43.20 7.42 32.51 73.63 74.00 -0.38 Peak
11.69 55.22 0.00 1.50 h 43.20 7.42 32.51 73.33 74.00 -0.67 Peak
11.69 35.83 0.00 1.50 v 43.20 742 32.51 53.94 54.00 -0.06 Ave
11.69 35.62 0.00 1.50 h 43.20 7.42 32.51 53.73 54.00 -0.27 Ave
Low Channel (16MHz Mode 1)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.47 56.52 0.00 1.50 v 42.20 717 32.70 73.19 74.00 -0.81 Peak
11.47 56.28 0.00 1.50 h 42.20 717 32.70 72.95 74.00 -1.05 Peak
11.47 35.77 0.00 1.50 Vv 42.20 717 32.70 52.44 54.00 -1.56 Ave
11.47 35.62 0.00 1.50 h 42.20 717 32.70 52.29 54.00 -1.71 Ave
Low Channel (16MHz Mode 2)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.47 56.82 0.00 1.50 v 42.20 717 32.70 73.49 74.00 -0.51 Peak
11.47 56.29 0.00 1.50 h 42.20 717 32.70 72.96 74.00 -1.04 Peak
11.47 37.15 0.00 1.50 v 42.20 717 32.70 53.82 54.00 -0.18 Ave
11.47 36.96 0.00 1.50 h 42.20 717 32.70 53.63 54.00 -0.37 Ave
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Low Channel (16MHz Mode 3)

Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.47 56.47 v160 1.00 v 42.20 717 32.70 73.14 74.00 -0.86 Peak
11.47 56.27 | 178.00 | 1.30 h 42.20 717 32.70 72.94 74.00 -1.06 Peak
11.47 37.32 160.00 | 1.00 v 42.20 717 32.70 53.99 54.00 -0.01 Ave
11.47 36.21 178.00 | 1.30 h 42.20 717 32.70 52.88 54.00 -1.12 Ave
Mid Channel (16MHz Mode 1)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.58 55.86 0.00 1.50 v 43.20 7.42 32.51 73.97 74.00 -0.03 Peak
11.58 55.69 0.00 1.50 h 43.20 7.42 32.51 73.80 74.00 -0.20 Peak
11.58 35.74 0.00 1.50 v 43.20 7.42 32.51 53.85 54.00 -0.15 Ave
11.58 35.36 0.00 1.50 h 43.20 7.42 32.51 53.47 54.00 -0.53 Ave
Mid Channel (16MHz Mode 2)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/im) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.58 55.54 0.00 1.50 v 43.20 742 32.51 73.65 74.00 -0.35 Peak
11.58 55.51 0.00 1.50 h 43.20 742 32.51 73.62 74.00 -0.38 Peak
11.58 35.86 0.00 1.50 v 43.20 7.42 32.51 53.97 54.00 -0.03 Ave
11.58 35.77 0.00 1.50 h 43.20 7.42 32.51 53.88 54.00 -0.12 Ave
Mid Channel (16MHz Mode 3)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.58 55.68 0.00 1.50 v 43.20 742 32.51 73.79 74.00 -0.22 Peak
11.58 55.62 0.00 1.50 h 43.20 7.42 32.51 73.73 74.00 -0.28 Peak
11.58 35.64 0.00 1.50 v 43.20 7.42 32.51 53.75 54.00 -0.25 Ave
11.58 35.56 0.00 1.50 h 43.20 742 32.51 53.67 54.00 -0.33 Ave
High Channel (16MHz Mode 1)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.68 54.95 0.00 1.50 v 43.20 7.42 32.51 73.06 74.00 -0.94 Peak
11.68 54.75 0.00 1.50 h 43.20 7.42 32.51 72.86 74.00 -1.14 Peak
11.68 35.36 0.00 1.50 v 43.20 7.42 32.51 53.47 54.00 -0.53 Ave
11.68 35.17 0.00 1.50 h 43.20 7.42 32.51 53.28 54.00 -0.72 Ave
High Channel (16MHz Mode 2)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.68 55.58 0.00 1.50 v 43.20 7.42 32.51 73.69 74.00 -0.31 Peak
11.68 55.36 0.00 1.50 h 43.20 7.42 32.51 73.47 74.00 -0.53 Peak
11.68 35.41 0.00 1.50 Vv 43.20 7.42 32.51 53.52 54.00 -0.48 Ave
11.68 35.27 0.00 1.50 h 43.20 7.42 32.51 53.38 54.00 -0.62 Ave




" Title:
To

SIEMIC, INC.

Brosseng global martels

RF Test Report Exalt Communications, Inc., model : EX-5i
FCC 15.247 2009, RSS 210 Issue 7: 2007

Serial#

SL09061401-EXT-004

Issue Date 27 July 2009

Page

97 of 140
www.siemic.com

High Channel (16MHz Mode 3)

Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.68 55.24 0.00 1.50 v 43.20 7.42 32.51 73.35 74.00 -0.66 Peak
11.68 55.19 0.00 1.50 h 43.20 7.42 32.51 73.30 74.00 -0.70 Peak
11.68 35.17 0.00 1.50 Vv 43.20 7.42 32.51 53.28 54.00 -0.72 Ave
11.68 35.04 0.00 1.50 h 43.20 7.42 32.51 53.15 54.00 -0.85 Ave
Low Channel (32MHz Mode 1)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/im) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.49 57.16 0.00 1.50 v 42.20 717 32.70 73.83 74.00 -0.17 Peak
11.49 56.74 0.00 1.50 h 42.20 717 32.70 73.41 74.00 -0.59 Peak
11.49 37.17 0.00 1.50 v 42.20 717 32.70 53.84 54.00 -0.16 Ave
11.49 36.95 0.00 1.50 h 42.20 717 32.70 53.62 54.00 -0.38 Ave
Low Channel (32MHz Mode 2)
Frequency | Reading | Direction | Height | Polar | AntennalLoss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.49 56.94 0.00 1.50 v 42.20 717 32.70 73.61 74.00 -0.39 Peak
11.49 56.59 0.00 1.50 h 42.20 717 32.70 73.26 74.00 -0.74 Peak
11.49 36.64 0.00 1.50 v 42.20 717 32.70 53.31 54.00 -0.69 Ave
11.49 36.34 0.00 1.50 h 42.20 717 32.70 53.01 54.00 -0.99 Ave
Low Channel (32MHz Mode 3)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.49 57.44 0.00 1.50 Vv 42.20 717 32.70 74.11 74.00 0.11 Peak
11.49 57.13 0.00 1.50 h 42.20 717 32.70 73.80 74.00 -0.20 Peak
11.49 36.74 0.00 1.50 v 42.20 717 32.70 53.41 54.00 -0.59 Ave
11.49 36.57 0.00 1.50 h 42.20 717 32.70 53.24 54.00 -0.76 Ave
Mid Channel (32MHz Mode 1)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.58 55.36 0.00 1.50 v 43.20 7.42 32.51 73.47 74.00 -0.53 Peak
11.58 55.13 0.00 1.50 h 43.20 742 32.51 73.24 74.00 -0.76 Peak
11.58 35.34 0.00 1.50 v 43.20 7.42 32.51 53.45 54.00 -0.55 Ave
11.58 35.25 0.00 1.50 h 43.20 7.42 32.51 53.36 54.00 -0.64 Ave
Mid Channel (32MHz Mode 2)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/im) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.58 55.16 0.00 1.50 v 43.20 742 32.51 73.27 74.00 -0.73 Peak
11.58 55.02 0.00 1.50 h 43.20 7.42 32.51 73.13 74.00 -0.88 Peak
11.58 35.42 0.00 1.50 v 43.20 7.42 32.51 53.53 54.00 -0.47 Ave
11.58 35.39 0.00 1.50 h 43.20 742 32.51 53.50 54.00 -0.50 Ave
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Mid Channel (32MHz Mode 3)

Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.58 55.46 0.00 1.50 v 43.20 7.42 32.51 73.57 74.00 -0.44 Peak
11.58 55.24 0.00 1.50 h 43.20 7.42 32.51 73.35 74.00 -0.66 Peak
11.58 35.12 0.00 1.50 Vv 43.20 7.42 32.51 53.23 54.00 -0.77 Ave
11.58 35.29 0.00 1.50 h 43.20 7.42 32.51 53.40 54.00 -0.60 Ave
High Channel (32MHz Mode 1)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/im) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.66 55.36 0.00 1.50 v 43.20 7.42 32.51 73.47 74.00 -0.53 Peak
11.66 55.14 0.00 1.50 h 43.20 742 32.51 73.25 74.00 -0.75 Peak
11.66 35.32 0.00 1.50 v 43.20 7.42 32.51 53.43 54.00 -0.57 Ave
11.66 35.21 0.00 1.50 h 43.20 7.42 32.51 53.32 54.00 -0.68 Ave
High Channel (32MHz Mode 2)
Frequency | Reading | Direction | Height | Polar | AntennalLoss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.66 55.31 0.00 1.50 v 43.20 742 32.51 73.42 74.00 -0.58 Peak
11.66 55.29 0.00 1.50 h 43.20 7.42 32.51 73.40 74.00 -0.60 Peak
11.66 35.12 0.00 1.50 v 43.20 7.42 32.51 53.23 54.00 -0.77 Ave
11.66 35.04 0.00 1.50 h 43.20 7.42 32.51 53.15 54.00 -0.85 Ave
High Channel (32MHz Mode 3)
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.66 55.41 0.00 1.50 v 43.20 7.42 32.51 73.52 74.00 -0.48 Peak
11.66 55.36 0.00 1.50 h 43.20 742 32.51 73.47 74.00 -0.53 Peak
11.66 35.34 0.00 1.50 v 43.20 7.42 32.51 53.45 54.00 -0.55 Ave
11.66 35.19 0.00 1.50 h 43.20 7.42 32.51 53.30 54.00 -0.70 Ave
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Low Channel (8MHz Mode 3)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz
152.1 dBNV SWT 5 ms Unit dBNV
15

5T @B Offs§t

130

IN1
1MAX 1MA

110

90

80

70

60)
F1

52.1

Center 5.8365 GHz 3.5 MHz/ Span 35 MHz

Date: 16.JUL.2009 16:11:57

High Channel (8MHz Mode 1)



Title:

To

SIEMIC;IN

Aeoe

FCC 15.247 2009, RSS 210 Issue 7: 2007

Serial# SL09061401-EXT-004

RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009

Page 101 of 140
www.siemic.com

® Ref Lvl

152.1 dBNV
15

RBW 1 MHz RE Att 20 dB
VBW 1 MHz
SWT 5 ms Unit dBNV

5T @B Offs§t

130

IN1

1MAX

1MA

100

90

80

70

60)

52.1

F1

Center 5.8365 GHz

Date: 16.JUL.2009

® Ref Lvl

152.1 dBNV
15

16:13:26

3.5 MHz/ Span 35 MHz

High Channel (8MHz Mode 2)

RBW 1 MHz RE Att 20 dB
VBW 1 MHz
SWT 5 ms Unit dBNV

5T @B Offs§t

140]

120

IN1

1MAX

1MA

100

90

80

70

60)

52.1

F1

Center 5.8365 GHz

Date: 16.JUL.2009

16:14:52

3.5 MHz/ Span 35 MHz

High Channel (8MHz Mode 3)



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 102 of 140
www.siemic.com

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

152.1 dBNV SWT 5 ms Unit dBNV
15

5T @B Offs§t

130

IN1
1MAX 1MA

100

90

80

70

60)

F1l

52.1

Center 5.731 GHz 3.5 MHz/ Span 35 MHz

Date: 16.JUL.2009 14:54:02

Low Channel (16MHz Mode 1)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

152.1 dBNV SWT 5 ms Unit dBNV
15

5T @B Offs§t

130

IN1
1MAX 1MA

10Ot —

90|

80

70

60|

F1l

52.1

Center 5.731 GHz 3.5 MHz/ Span 35 MHz

Date: 16.JUL.2009 14:55:06

Low Channel (16MHz Mode 2)



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 103 of 140
www.siemic.com

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

152.1 dBNV SWT 5 ms Unit dBNV
15

5T @B Offs§t

130

IN1
1MAX 1MA

100

90|

80

70

60)

F1l

52.1

Center 5.731 GHz 3.5 MHz/ Span 35 MHz

Date: 16.JUL.2009 14:55:53

Low Channel (16MHz Mode 3)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

152.1 dBNV SWT 5 ms Unit dBNV
15

5T @B Offs§t

130

IN1
1MAX 1MA

100

90|

80

70

60|

F1

52.1

Center 5.8365 GHz 3.5 MHz/ Span 35 MHz

Date: 16.JUL.2009 16:04:07

High Channel (16MHz Mode 1)



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 104 of 140
www.siemic.com

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

152.1 dBNV SWT 5 ms Unit dBNV
15

5T @B Offs§t

130

IN1
1MAX 1MA

100

90|

80

70

60)

F1

52.1

Center 5.8365 GHz 3.5 MHz/ Span 35 MHz

Date: 16.JUL.2009 16:09:30

High Channel (16MHz Mode 2)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

152.1 dBNV SWT 5 ms Unit dBNV
15

5T @B Offs§t

130

IN1
1MAX 1MA

100

90|

80

70

60|

F1

52.1

Center 5.8365 GHz 3.5 MHz/ Span 35 MHz

Date: 16.JUL.2009 16:08:34

High Channel (16MHz Mode 3)



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 105 of 140
www.siemic.com

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

152.1 dBNV SWT 5 ms Unit dBNV
15

5T @B Offs§t

130

IN1
1MAX 1MA

100

90|

80

70

60)

F1l

52.1

Center 5.7366 GHz 5 MHz/ Span 50 MHz

Date: 16.JUL.2009 15:20:58

Low Channel (32MHz Mode 1)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

152.1 dBNV SWT 5 ms Unit dBNV
15

5T @B Offs§t

140]

IN1
1MAX 1MA

120

100

90|

80

70

60)
F1l

52.1

Center 5.7366 GHz 5 MHz/ Span 50 MHz

Date: 16.JUL.2009 15:12:20

Low Channel (32MHz Mode 2)



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 106 of 140
www.siemic.com

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

152.1 dBNV SWT 5 ms Unit dBNV
15

5T @B Offs§t

130

IN1
1MAX 1MA

100

90|

80

70

60)

F1l

52.1

Center 5.7366 GHz 5 MHz/ Span 50 MHz

Date: 16.JUL.2009 15:11:02

Low Channel (32MHz Mode 3)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

152.1 dBNV SWT 5 ms Unit dBNV
15

5T @B Offs§t

130 =1 ~

IN1
1MAX 1MA

100

90|

80

70

60|

F1l

52.1

Center 5.8365 GHz 5 MHz/ Span 50 MHz

Date: 16.JUL.2009 16:02:49

High Channel (32MHz Mode 1)



SIEMIC, IN

Beoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 107 of 140
www.siemic.com

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

152.1 dBNV SWT 5 ms Unit dBNV
15

5T @B Offs§t

130

IN1
1MAK 1MA

100 ~=l=

90|

80

70

60)

F1l

52.1

Center 5.8365 GHz 5 MHz/ Span 50 MHz

Date: 16.JUL.2009 15:33:32

High Channel (32MHz Mode 2)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

152.1 dBNV SWT 5 ms Unit dBNV
15

5T @B Offs§t

140]

IN1
1MAK 1MA

120

100

90|

80

70

60)
F1l

52.1

Center 5.8365 GHz 5 MHz/ Span 50 MHz

Date: 16.JUL.2009 16:01:18

High Channel (32MHz Mode 3)

Horizontal Polarity



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 108 of 140
www.siemic.com
RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz
45.1 dBm SWT 5 ms Unit dBm
45 .1,
35.1 dB Offsgt

40 [ A |
30
20|

IN1

1] AMax . iMA
0f
=10
—20|
=30
—40|

=50 1
-54.9
Center 5.7318 GHz 2 MHz/ Span 20 MHz
Date: 16.JUL.2009 17:24:09

Low Channel (8MHz Mode 1)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

45.1 dBm SWT 5 ms Unit dBm
45. 1

35.1 dB O

40 [ A ]

30| B

20|

IN1
1MAX 1MA

10

-10|

=20

-30]

—40|

=50 1

-54.9

Center 5.7318 GHz 2 MHz/ Span 20 MHz

Date: 16.JUL.2009 17:25:19

Low Channel (8MHz Mode 2)



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 109 of 140
www.siemic.com
RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz
45.1 dBm SWT 5 ms Unit dBm
45 .1,
35.1 dB Offsgt

40 [ A |
30
20|

IN1

10 1MAX iMA
0f
=10
—20|
=30
—40|

=50 1
-54.9
Center 5.7318 GHz 2 MHz/ Span 20 MHz
Date: 16.JUL.2009 17:26:50

Low Channel (8MHz Mode 3)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

45.1 dBm SWT 5 ms Unit dBm
45. 1

35.1 dB Offsgt

40 =]

30

20|

IN1
1MAX 1MA

-10|

-20|

=30

—40|

=50 1

—54.9

Center 5.84575 GHz 1.25 MHz/ Span 12.5 MHz

Date: 16.JUL.2009 17:43:01

High Channel (8MHz Mode 1)



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To  FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 1100f 140
www.siemic.com
RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz
45.1 dBm SWT 5 ms Unit dBm
45 .1,
35.1 UB Offspt
40 [ 2 |
30
20—
IN1
10 1MAX iMA
0f
=10
—20|
—=30
—40|
=50 —
-54.9
Center 5.84575 GHz 1.25 MHz/ Span 12.5 MHz
Date: 16.JUL.2009 17:42:04

High Channel (8MHz Mode 2)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

45.1 dBm SWT 5 ms Unit dBm
45. 1

35.1 dB Offsgt

40 =]

30

20|

IN1
1MAX 1MA

-10|

-20|

=30

—40|

=50 1

—54.9

Center 5.84575 GHz 1.25 MHz/ Span 12.5 MHz

Date: 16.JUL.2009 17:41:13

High Channel (8MHz Mode 3)



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 111 of 140
www.siemic.com
RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz
45.1 dBm SWT 5 ms Unit dBm
45 .1,
35.1 4B Offsgt
40 [ A |
30 ”
20|
IN1
10 1MAX iMA
0f
=10
—20|
=30
—40|
~50) 1
-54.9
Center 5.7406 GHz 4 MHz/ Span 40 MHz
Date: 16.JUL.2009 17:16:02

Low Channel (16MHz Mode 1)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

45.1 dBm SWT 5 ms Unit dBm
45. 1

35.1 dB Offset

40 [ A ]

30

20|

IN1
1MAX 1MA

10

-10|

=20

-30]

—40|

-50 +

-54.9

Center 5.7406 GHz 4 MHz/ Span 40 MHz

Date: 16.JUL.2009 17:15:06

Low Channel (16MHz Mode 2)



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 112 of 140
www.siemic.com
RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz
45.1 dBm SWT 5 ms Unit dBm
45 .1,
35.1 4B Offsgt
40 [ A |
30 TP =S
20|
IN1
10 1MAX iMA
0f
=10
—20|
=30
—40|
~50) 1
-54.9
Center 5.7406 GHz 4 MHz/ Span 40 MHz
Date: 16.JUL.2009 17:14:10

Low Channel (16MHz Mode 3)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

45.1 dBm SWT 5 ms Unit dBm
45. 1

35.1 dB Offsgt

40 [ A ]

30

20|

IN1
IMAX 1MA

10

—10] SN

=20

-30]

—40|

=50 1

-54.9

Center 5.8435 GHz 2.5 MHz/ Span 25 MHz

Date: 16.JUL.2009 17:37:08

High Channel (16MHz Mode 1)



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To  FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 1130f 140
www.siemic.com
RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz
45.1 dBm SWT 5 ms Unit dBm
45 .1,
35.1 UB Offspt

40 [ 2 |
30
20|

IN1

10 1MAX iMA
0f
=10
—20|
—=30
—40|

=50 -+
-54.9
Center 5.8435 GHz 2.5 MHz/ Span 25 MHz
Date: 16.JUL.2009 17:38:15

High Channel (16MHz Mode 2)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

45.1 dBm SWT 5 ms Unit dBm
45. 1

35.1 dB Offsgt

40 [A

30

20|

IN1
1MAX 1MA

10

-10|

=20

-30]

—40|

=50 1

-54.9

Center 5.8435 GHz 2.5 MHz/ Span 25 MHz

Date: 16.JUL.2009 17:39:57

High Channel (16MHz Mode 3)



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 114 of 140
www.siemic.com
RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz
45.1 dBm SWT 5 ms Unit dBm
45 .1,
35.1 dB Offsfet

40 [ A |
30
20|

IN1

10 1MAX iMA

0 _
=10
—20|
=30
—40|
-50 =
-54.9
Center 5.7402 GHz 5 MHz/ Span 50 MHz
Date: 16.JUL.2009 17:32:00

Low Channel (32MHz Mode 1)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

45.1 dBm SWT 5 ms Unit dBm
45. 1

35.1 dB Offsgpt

40 =]

30

20|

IN1
1MAX 1MA

-10|

-20|

=30

—40|

-50 ¥

—54.9

Center 5.7402 GHz 5 MHz/ Span 50 MHz

Date: 16.JUL.2009 17:31:02

Low Channel (32MHz Mode 2)



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 115 of 140
www.siemic.com
RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz
45.1 dBm SWT 5 ms Unit dBm
45 .1,
35.1 dB Offsfet

40 [ A |
30
20|

IN1

10 1MAX iMA
0f
=10
—20|
=30
—40|

-50 =
-54.9
Center 5.7402 GHz 5 MHz/ Span 50 MHz
Date: 16.JUL.2009 17:29:55

Low Channel (32MHz Mode 3)

RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz

45.1 dBm SWT 5 ms Unit dBm
45. 1

35.1 dB Offsgt

40 [ A ]

30

20|

IN1
1MAK 1MA

10

-10|

=20

-30]

—40|

=50 1

-54.9

Center 5.8365 GHz 5 MHz/ Span 50 MHz

Date: 16.JUL.2009 17:33:14

High Channel (32MHz Mode 1)



SIEMIC;IN

Aeoe

Serial# SL09061401-EXT-004

Title:  RF Test Report Exalt Communications, Inc., model : EX-5i Issue Date 27 July 2009
To  FCC 15.247 2009, RSS 210 Issue 7: 2007 Page 116 of 140
www.siemic.com
RBW 1 MHz RE Att 20 dB
Ref Lvl VBW 1 MHz
45.1 dBm SWT 5 ms Unit dBm
45 .1,
35.1 UB Offspt

40 [ 2 |
30
20|

IN1

10| 1MAX iMA
0f
=10
—20|
—=30
—40|

=50 o
-54.9
Center 5.8365 GHz 5 MHz/ Span 50 MHz
Date: 16.JUL.2009 17:34:49

High Channel (32MHz Mode 2)
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| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES

Instrument Manufacturer Model CAL Due Date
Spectrum Analyzer HP 8564E 04/26/2010
EMI Receiver Rohde & Schwarz ESIB 40 4/25/2010
R&S LISN R&S ESH2-Z5 04/24/2010
CHASE LISN Chase MN2050B 04/24/2010
Antenna(1 ~18GHz) Emco 3115 01/04/2010
(SOGatzengHz) Sunol Sciences JB1 01/04/2010
Chamber Lingren 3m 04/18/2010
Pre-Amplifier(1 ~ HP 8449 04/24/2010
26GHz)
Horn Antenna Com Power AH-840 03/19/2010
(18~40GHz)
Microwave Pre-Amp Com Power PA-840 03/19/2010
(18~40GHz)

Note: No calibration required.
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| Annex A.ii. = CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1.

The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m x 1m x
0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50€2/50uH EUT LISN, connected to filtered mains.

3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4, All other supporting equipments were powered separately from another main supply.

Test Method

1. The EUT was switched on and allowed to warm up to its normal operating condition.

2. A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required frequency range using
an EMI test receiver.

3. High peaks, relative to the limit line, were then selected.

4, The EMI test receiver was then tuned to the selected frequencies and the necessary measurements made with a receiver
bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements were made; while for CISPR/EN tests, both
Quasi-peak and Average measurements were made.

5. Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Sample Calculation Example

At 20 MHz limit = 250 uV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBuV

Therefore, Q-P margin = 47.96 — 40.00 = 7.96 i.e. 7.96 dB below limit

(Calibrated for system losses)
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| Annex A.iii  RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 10t Harmonic , was done in order to minimise radiated emissions testing
time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. Its radiated emissions frequency profile was observed,
using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT. Radiated emissions from
the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the EUT cables while
observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions occurred, clock
frequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test Site (OATS).

Test Set-up
1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table.
2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.
3. The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.
Ant. Tower 1-4m
Variable
3m
EUT& e > /
Support Units
pp —¢—E 5
Turn Table
/
SOCJ E————
= !

Ground Plane

Test Receiver
\ R —
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate
frequencies of higher emissions will be checked on a open test site. As the same purpose, for emission frequencies measured above
1 GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution
bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the
highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range
from 0
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Please see the attachment

EUT TEST CONDITIONS

| Annex C.i.  SUPPORTING EQUIPMENT DESCRIPTION

The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description : Cable Description
(Including Brand Name) 2Tl el L ITE (List Length, Type & Purpose)

Remarks: The device does not have any supporting equipment, but it is controlled by itself when performing the compliance
evaluations.
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Block Configuration Diagram for Radiated Emission

LISH 2, 120%@

B0Hz, Power LIEN 1,
Inoat 120V@60Hz,

Powrer Inpart

RJ45 — FC
> Laptop

EUT

a— N ooden table, B0cm ahove
ground plane

3 Meter

Receiving Antenna
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Block Configuration Diagram for Conducted Emission

LISN 2,120V 120V @ 60Hz,
60Hz RJ45 Power Input
LISN 1
vy \A 4
PC EUT
Laptop

<4+—Wooden table, 80cm above
ground plane
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| Annex C.ii.  EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.

Test Description Of Operation

Emissions Testing The EUT was controlled by itself Using manufacturer’s program.

Others Testin
g TX mode is normal mode with full power.
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Please see attachment
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SIEMIC ACREDITATION DETAILS:

i
N\

NN—r THE AMERICAN ASSOCIATION FOR
LABORATORY ACCREDITATION

—_—
]
//;‘\\\o
rmms

s

ACCREDITED LABORATORY
A2LA has accredited

SIEMIC LABORATORIES
San Jose, CA

for technical competence in the field of

Electrical Testing

This laboratory i1s accredited in accordance with the recognized International Standard ISO/JIEC 17025:2005 General
Regquirements for the Competence of Iesting and Calibration Laboratories. This accreditation demonstrates technical
competence for a defined scope and the operation of a laboratory quality management system (refer ro joint ISO-ILAC-IAF
Communiqué dared 18 June 2005).

Presented this 11th day of July 2008.

Lt Mg

President ﬁ
SEAL ) For the Accreditation Council
LZE - Certificate Number 2742.01
o Valid to September 30, 2010

For the tests or types of tests to which this accreditation applies,
please refer to the laboratory’s Electrical Scope of Accraditation.

THE AMERICAN ASSOCTATION FOR
LABORATORY ACCREDITATION

ACCREDITED PRODUCT CERTIFICATION BODY

A2LA has accredited

SIEMIC INC.
San Jose, CA

for technical competence as a
Product Certification Body

This product certification body is accredited in accordance with the recognized International Standard ISOIEC Guide
65:1996 General requirements for bodies operating product certification systems. This accreditation demonstrates technical
competence for a defined scope and the operation of a quality management system for a Telecommunications Certification
Body (TCB) meeting FCC (U.5.), IDA (Singapore) and IC (Canada) requirements.

Presented this 0% day of January 2000.

bt Al

President

For the Accreditation Council
Certificate Number: 2742.02
Walid to: September 30, 2010

For the product certification schemes to which this accreditation applies,
please refer to the certification body’s Scope of Accreditation.
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SCOPE OF ACCREDITATION TO ISQTEC GUIDE 65:1996

SIEMIC TNC.
2206 Ringwood Ave,
San Jose, CA 95141
Mr. Snell Leong (Authorized Hepresentative)  Phone: 408 526 1188
WWW.SIEmic.com

PRODUCT CERTIFICATION CONFORMITY ASSESSMENT BODY (CAR)
Walid to: September 30, 2010 Certificate Number: 274202
In recogmition of the successtul completion of the AZLA Certification Body Accreditation Program
evaluation, including the US Federal Commumnications Commission (FCC), Industry Canada (I1C) and

Singapore (IDA) requirements for the indicated tyvpes of product certifications. accreditation is granted 1o
this organization o perform the following product cenification schemes:

Economy Scope

Federal Communication Commission - (FCC)

Unlicensed Radio Frequency Devices Al A2, A3, A4
Licensed Radio Frequency Devices Bl.B2 B3 B4
Telephone Termmal Equipment C

"Please refer to FOC TCR Program Roles and Respansibilities, vod4, veleased Febiuary 14, 2008 detailing scopes,
rofes amd responsibilites. hitp:Aoww fee povieelea/ECC-Overvien-TCE-Program.pal

Industry Canada - (IC)

Radio All Radio Standards Specificanions (RS5) m Category 1
Equpment Standards List Radio

#Please refer fo madusmy Canada (IC) website ar: g Ao fegecndepieditesmr-gsr nsffend_ sfod 34 2a hrmi

IDA - Singapore

Line Terminal Equipment All Technical Specifications for Line Terminal
Equpment — Table 1 of [DA MREA Recognition
Scheme: 2008, Annex 2

Radio-Communication Equipment All Technical Specifications for Radio-Conununication
Equipment - Table 2 of IDA MEA Recognition
Scheme: 2008, Annex 2

Please refer to Iifo-Connmumicatiion Davelopmant durhorine ((04) Simgapore websitg ar:
hitp v ida. gov. seddoc/PoliciesYa 2 0and%e 2 0Regulation/Palicies_and Regulation Level 2200606091451 18/ MRA

RecScheine.pdl

(AZLA Cert. No. 2742.02) 01/09/09 Page 1 of'1
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SIEMIC ACREDITATION DETAILS: ‘

FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division
T435 Qakland Mills Road
Columbia, MD 21046

December 20, 2007

Registration Mumber; 783147

SIEMIC Laboratories
2206 Ringwood Avenue,

San Jose, CA 95131
Attention: Leslie Bai
Re: Measurement facility located at San Jose

3 & 10 meter site
Date of Renewal: December 20, 2007

Dear Sir or Madam:

Your request for renewal of the registration of the subject measurement facility has been received., The iformation
submitted has been placed in your file and the registration has been renewed. The name of your organization will
remain on the list of facilities whose measurement data will be accepted in conjunction with applications for
Centification under Parts 15 or 18 of the Commission's Rules, Please note that the file must be updated for any
changes made to the facility and the registration must be renewed at least every three years.

Measurement lacilities that bave indicated that they are available o the public to perform measurement services on

a fec basis may be found on the FCC website www. foc gov under E-Filing, OET Equipment Authorization
Electronic Filing, Test Firms.

Smcerely,

Phyllis Parrish
Industry Analyst
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- UNITED STATES DEPARTMENT OF COMMERCE
| # National Institute of Standards and Technology
S Gaithersburg, Maryland 20885-

March 4, 2009

Mr. Leslie Bai

SIEMIC, Ine.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by Industry Canada (1C),
under the Asia Pacific Economic Cooperation for Telecommunications Equipment Mutual
Recognition Arrangement (APEC Tel MRA). Your laboratory is now designated to act as a
Conformity Assessment Body (CAB) under Appendix B, Phase [ Procedures, of the APEC Tel
MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name:  SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131 USA
Identfication No.:  US0160

Recognized Scope:  CS5-03 Part I, IL, ¥V, V1, VII and VIII

You may submit test data to IC to verify that the equipment to be imported into Canada satisfies
the applicable requirements. The designation of your organization will remain in force as long as
its acereditation for the designated scope remains valid and comply with the designation
requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact
Ms. Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov if you have any questions.

Sincerely,

Pl 2 it

David F. Alderman

Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: CAB Program Manager

NIST
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May 23rd, 2008 OUR FILE: 46405-4842
Submussion No: 126429

Stemic Ine

2200 Ringwood Ave.

San Jose CA 95131

UISA

Arrention: Leshe B
Dear Sar/Madame:

The Bureau has received your application for the registration / renewal of n 3/10m OATS, Be
advised that the information reccived was satisfactory 1o Industry Canada. The following number s)
i now associated o the site(s) for which registraiion |/ renewal was sought (4842A-1). Please
reference the appropriote site number in the body of test reports contoning  measurements
performed on the site. In sddition, please be informed that the Bureau is pow ulilizing a new site
numbering scheme n order to sunplify the electronie fling process. Our goal s to neduce the
number of secondary codes pssociated to one particular company. The following changes have been
made to your record.

= Your primary code 15 4842
= The company number associated (0 the site{s) located at the above address is: 48424

= The table below s o summary of the changes made to the wgue site registrmtion number(s):

New Sie Obsolete Site Description of Sie Expiry Dare
Number Number (YYYY-MM-DD)
48424 484241 3m Chamber 2010-05-23

Furthermore, 1o obtoin or renew o unigue site number, the applicant shall demonstrate that the site
has been accredited o ANSI C63.4-2003 or later. A scope of accreditation indicating the
accreditntion by a recognized acereditation body 1o ANSI C63.4-2003 shall be aceepted. Please
indicate in o ketter the previous assigned site number if applicable and the type of site (example; 3
meter OATS or 3 meter chamber). 1T the test facility is not scoredited o ANSI C63.4-2003 or later,
the test facility shall submit test dota demonstrating full complinnee with the ANST standard. The
Burean will evaluate the filing to determine if recognition shall be granted.

The frequency for re-validation of the test site and the informton that 15 required 1o be filed or
retained by the testing party shall comply with the requirements established by the aceredining
organiation, However, in all cases, 1est site resvalidation shall occur on an interval not 1o exceed
two years. There 15 no fee or form associated with an OATS filing. OATS submussions are
encourmged 10 be submitted electromically to the Burean using the followimg URL;
hitp:/Cstrategin e ge ca‘epicintemet imeeb-hhst nsCenh_ o0D052e himl

IF you have any questions, you may contact the Burean by e-mnil at gorti figation burenuing ge.g

Plense reference our file and submission mumber ohove for all comespondence.

Yours sincerely,

5. Promlby

Tewt & Mearuremem Spocialist
Centilication and Enginecring Burcau
A0l Carlmg Ave . Building ™
Cnmwa, Chertarse KIH 52

SIEMIC ACREDITATION DETAILS: ‘
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FEDERAL COMMUNICATIONS COMMISSION

Laboratory Division
7435 Oakland Mills Road
Columbia, MD 21046
August 28, 2008
Siemic Laboratories
2206 Ringwood Ave.,
San Jose, CA 95131
Allention: Leslie Bai
. _Re: _ Accreditation of Siemic Labormionies S —
Designation Number: US1109
Test Firm Registration #: 540430

Dear Sir or Madam:

We have been notified by American Association for Laboratory Accreditation that Sicmic Laboratories has been
accredited as a Conformity Assessment Body (CAR).

At this ime Siemic Laboratories is hereby designated to perform compliance testing on equipment subject to
Declaration Of Conformily (DOC) and Certification under Parts 15 and 18 of the Commission's Rules,

This designation will expire upon expiration of the scereditation or notification of withdrawal of designation.

Sincerely,

G.t’_cgg }r,g__‘i‘_cu'; P c.f.i.j‘«vy/

George Tannahill
Electronics Engineer
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T UNITED STATES DEPARTMENT OF COMMERCE
= 2 National Institute of Standards and Technology
f Gaithersburg, Maryland 20823-

November 20, 2008

Mr. Leslie Bai
SIEMIC, Inc.

22006 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform vou that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory's designation is as follows:

CAB Name; Siemme, Inc.
Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131
Identification No.: Us0160

Recognized Scope: EMOC: AS/NZS 4251.1 (unul 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),
ASNZS CISPR 11, AS/NZS CISPR 14,1, AS/NZS CISPR 22, AS/NZS
61000.6.2, AS/NZS 61000.6.4
Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582 AS/NZS 4583, AS/NZS 47691, ASINZS
4769.2, AS/NZS 4770, AS/NZS 4771
Telecommunications: AS/ACIF 8002:05, AS/ACIF S003:06, AS/ACIF 5004:06,
ASIACIF S006:01, AS/ACIF S016:01, AS/ACIF 5031:01, AS/ACIF S038:01,
ASIACIF S040:01, AS/ACIF 5041:05, AS/ACIF 5043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http:/fts.nist. gow/mra. Please contact Ms. Ramona

Saar, at (201) 975-5521 or ramona.saar@nist.gov if vou have questions.
Sincerely,

P T Al

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

ce: Snell Leong, Siemic, Inc.; Ramona Saar, NIST ler.
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SIEMIC ACREDITATION DETAILS:

7 | National Institute of Standards and Technology

i \’f?‘ UNITED STATES DEPARTMENT OF COMMERCE
s % Gaithersburg, Maryland 20899.

October 1, 2008

Mr. Leshic Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Radio Research
Agency (RRA) Korea Communications Commission (KCC) under the Asia Pacific Economic
Cooperation for Telecommunications Equipment Mutual Recognition Arrangement {APEC Tel
MRA). Your laboratory is now designated 1o act as'a Conformity Assessment Body (CAB) under
Appendix B, Phase I Procedures, of the APEC Tel MRA. The pertinent information about your
laboratory’s designation is as follows:

CAB Name: SIEMIC, Inc.
Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131
Identification No.:  US0160 )
Recognized Scope:  EMI: KCC Notice 2008-39, RRL Notice 2008-3: CA Procedures for EMI
KN22: Test Method for EMI
EMS: KCC Notice 2008-38, RRL Notice 2008-4: CA Procedures for EMS
KN24, KN-61000-4-2, -4-3, -4-4, -4-5, -4-6, -4-8, -4-11: Test Method for EMS
Wireless: RRL Notice 2008-26, RRL Notice 2008-2, RRL Notice 2008-10,
RRL Notice 2007-49, RRL Motice 2007-20, RRL Notice 2007-21,
RRL Motice 2007-80, RRL Notice 2004-68
Wired: President Notice 20664, RRL Notice 2007-30,
RRL Notice 2008-7 with attachments 1, 3, 5, 6
President Notice 20664, RRL Notice 2008-7 with attachment 4

Y ou may submit test data to RRA/KCC to verify that the equipment to be imported into Korea
satisfies the applicable requirements. The designation of your organization will remain in force as

- long as its accreditation for the designated scope remains valid and comply with the designation
requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. If you have any questions
please contact Ramona Saar at (301) 975-5521 or ramona.saar{@nist.gov.

Sincerely,

Vi 7o lAer

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Ramona Saar N'S-
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T UNITED STETES DEPFARTMENT OF COMBMERCE
i e = Pllatiaiial lnsdtime o Bandards and Techaology
P .,.--illlll Castwiraliiing, Maslasl 2OBAS

Aoy 3. M

Mr, Leslbe Hasj

HIEMEL Eabaraiories
T2 Rimgwosnd Averiue
Say Jisse, A 931131

[Aear &ir. Hai!

| &m pleased 1o infarm you il your laborasory has been recognizad by the Chinese Tuipei®s
Baresu of Standards, Metrmbogy, and Inspection (BSRT) under tbe Asin Pacific Economic
Coppemtica [ APECH Mubtaal Recopnitiom Arrongemens (MRA] Your labonilary is i
designuied ta ool 23 0 Conformily Assesameni Hoey (CAB) ueder Apperslic B, Plase 1
Procscdures, of the APEC Tel MEA. You moy subamit ies daga 1o BEMI io verify that the
cxjudpineni i be imporeed inso Chinese Tespel salssfies the opplisable requirements. The
desdgparion of voaur srganizaibon will remain in force os long o= s sceredibation Tor the
designated soope nirming vallld snd comply wiih the designstion requirenents. The pedtine
desipration enfoermnbion e a8 Lodlows

- BSWT aumber SLE-IN-E-T130R Bdust be npplied 1o the west repora)
- 1% |dentificotion Ma! (AT

- Bpope ol Designilsn NS 13438
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MNovember 25, 2008

Mr. LeslieBai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the National
Communications Commission (NCC) for the requested scope expansion under the Asia Pacific
Economic Cooperation for Telecommunications Equipment Mutual Recognition Arrangement
(APEC Tel MRA). Your laboratory is designated to act as a Conformity Assessment Body (CAR)
under Appendix B, Phase I Procedures, of the APEC Tel MRA. The pertinent information about
your laboratory’s designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131
[dentification No.:  US0160

Current Scope: LPOo02

Additional Scope:  PSTNO1, ADSLO1, ID0002, 156100 and CNS 1433

You may submit test data to NCC to verify that the equipment to be imported into China satisfies the
applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. If you have any questions
please contact Ramona Saar at (301) 975-5521 or ramona saar@nist.gov.

Sincerely,

ﬁfa«—u{‘ T el
David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

ce: Ramona Saar
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December 8, 2008

Mr. Leslie Baj

SIEMIC, Ine.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Office of the
Telecommunications Authority (OFTA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your
laboratory is now designated to act as a Conformity Assessment Body (CAB) under Appendix B,
Phase I Procedures, of the APEC Tel MRA. The pertinent information about your laboratory’s
designation is as follows:

CAB Name; SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, California 95131 USA

Identification No.:  US0160

Recognized Scope:  Radio: HKTA 1002, 1007, 1008, 1010, 1015, 1016, 1020, 1022, 1026,
1027, 1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037, 1039, 1041,
1042, 1043, 1044, 1046, 1047, 1048, 1049, 1051
Telecom: HKTA 2011, 2012, 2013, 2014, 2017, 2018, 2022, 2024, 2026,
2027, 2028, 2029, 2030, 2031, 2032, 2033

You may submit test data to OFTA to verify that the equipment to be imported into Hong Kong
satisfies the applicable requirements. The designation of your organization will remain in force

as long as its accreditation for the designated scope remains valid and comply with the
designation requirements.

Recognized CABs are listed on the NIST website at htip:/ts.nist.gov/mra. If you have any
questions please contact Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov.

Sincerely,

Do "I Ui

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

¢¢: Ramona Saar ler
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CERTIFICATE

Company: SIEMIC Inc.
<Member No. 3081 >

Facility: SIEMIC Inec.
(Radiation 3 meter site)

Location of Facility:
2206 Ringwood Avenue, San Jose, CA 95131 USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules

for Voluntary Control Measures

Registration No.: R-3083
Date of Registration: June 12, 2009
This Certificate is valid until September 30, 2010
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CERTIFICATE

Company: SIEMIC Inc.
<Member No. 3081 >

Facility: SIEMIC Inc.
(Main Ports Conducted Interference Measurement)

Location of Facility:
2206 Ringwood Avenue, San Jose, CA 95131 USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: C-3421
Date of Registration: June 12, 2009
This Certificate is valid until September 30, 2010

SIEMIC ACREDITATION DETAILS: ‘
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CERTIFICATE

Company: SIEMIC Inec.
<Member No. 3081 >

Facility: SIEMIC Inc.

(Telecominication Ports Conducted Interference Measurement)

Location of Facility:
2206 Ringwood Avenue, San Jose, CA 95131 USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules

for Voluntary Control Measures

Registration No.: T-1597
Date of Registration: June 12, 2009
This Certificate is valid until September 30, 2010




